Lakken Smede- & Maskinvaerksted A/S O

Egeve] 41 - 9480 Lakken - TI. 98 99 14 75 - Fax 98 99 24 27 STEYR KOMLER
wwnw.lsm-dlesel.dic - Em@Ism-diesel.dk )

Spare parts catalog- Yanmar engines

(A)=4JH2E
(B)=4JH2-TE
(C)=4JH2-THE
(D)=4JH2-DTE
(E)=4JH2-UTE(B)



YOOR3512

Fig.1.CYLINDER BLOCK

, sy 470y
Fig. CYLINDER BLOCK

REFER T0 F10.44 .53.54
N 1
inc.’zl )~ 27

26

774 %4 —nf)
FLYWHEEL SIDE

yoor3512 1.CYLINDER BLOCK
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 729573-01560 BLOCK ASSY, CYLINDER 1 1 1 1 1

4 3 124160-01910 PLUG PT1/4 2 2 2 2 2

5 3 171051-01921 PLUG 1 1 1 1 1

6 3 23871-010000 PLUG PT1/8,SCREW 1 1 1 1 1

7 3 23871-030000 PLUG PT3/8,SCREW 1 1 1 1 1

8 3 27225-100140 PLUG 10X14 1 1 1 1 1

9 3 27231-500000 PLUG 50 1 1 1 1 1

10 3 27241-120000 PLUG 12 2 2 2 2 2

1 3 27241-300000 PLUG 30 8 8 8 8 8

12 2 23414-120000 GASKET 12, ROUND 1 1 1 1 1

13 2 23887-120002 PLUG 12,HEX. 1 1 1 1 1

14 2 129150-02020 BOLT, METAL CAP 10 10 10 10 10

17 2 129150-02800 MAIN METAL 5 5 5 5 5

20 2 129150-02930 METAL, THRUST 2 2 2 2 2

23 2 129795-02411 BUSH, CAMSHAFT 1 1 1 1 1

24 2 129795-01950 PIPE, KNOCK L=18 2 2 2 2 2

25 2 22312-080160 PARALLEL PIN 8X 16 2 2 2 2 2

26 2 22351-060012 SPRING PIN 6X12 2 2 2 2 2

27 2 22351-030010 SPRING PIN 3X10 4 4 4 4 4

28 1 129150-01200 STUD, CYL. HEAD 18 18 18 18 18

29 1 129573-01341 GASKET, CYL. HEAD 1 1 1 1 1 2

30 1 129573-01351 GASKET, (NON-ASB.) 1 1 1 1 1 1

31 1 129573-01361 GASKET, CYL. HEAD 1 1 1 1 1 2

32 1 128371-01800 COCK ASSY 1/4 1 1 1 1 1

33 1 124460-77680 RETAINER 1 1 1 1 1

34 1 23061-070300 PIPE 7X 300 1 1 1 1 1

35 1 129150-02450 METAL,THRUST 1 1 1 1 1

36 1 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 2

37 1 129553-39650 NOZZLE 4 4 4 4 4

38 1 23857-030000 JOINT BOLT 3 4 4 4 4 4

39 1 129150-02870 MAIN METAL US=0.25 5 5 5 5 5 3

40 1 129150-02940 METAL,THRUST.25(2PIE 2 2 2 2 2 4

Remarks

1) STANDARD

2) ADJUSTMENT

3) UNDER-SIZED METAL(0.25)
4) OVER-SIZED METAL(0.25)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 2.GEAR HOUSING

. A)=4JH2E D)=4JH2-DTE
Fig.2.GEAR HOUSING EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
. ¥vir—2 w ® © © ©® @
Fig. GEAR HOUSING 1 1 12947001501 CASE, GEAR T 1 1 1 1
2 1 120150-01510  GASKET, GEAR CASE 1
21 1 120470-01510  GASKET 101 1 1 1 N
(D=E31928)
3 1 120150-01520  FLANGE 101 1 1
4 1 120150-01530 _ GASKET, 1
a1 1 129470-01530  GASKET T 1 1 1 1 N
(D=E31928)
5 1 121023-01550 _ COVER, BLIND 101 1 1 1
6 1 12947001550  O-RING 2 2 2 2 2
7 1 121450-01560  STUD M 8X 22 3 3 3 3
8 1 124160-01751___ CAP, LUB.OIL SUPPLY 11 111
REFER T0 F1a.22 9 1 129795-01800  SEAL, OIL T 1 1 1 1
10 1 120150-01870  COVER 101 01 1 1
1 1 129150-01880  GASKET, HO-P 1
111 1 129470-01880  GASKET T 1 1 1 1 N
(D=E31928)
| 112 1 120150-01881 __ GASKET, (NON ASB.) 11 1 11 R
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=+*1991.01) (E=*1991.01)
12 1 12979501950  PIPE, KNOCK L=18 2 2 2 2 2
13 1 23414-080000  GASKET 8, ROUND 4 4 4 4 4
Y 1 24311-000320  O-RING 1A P-32.0
15 1 24341-000260  O-RING 1A S-26.0 101 1 1 1
16 1 26106-060162___ BOLT M 6X 16 PLATED 2 2 2 2 2
17 1 26106-080122  BOLT M 8X 12 PLATED 4 4 4 4 4
18 1 26106-080452  BOLT M 8X 45 PLATED 6 6 6 6 6
19 1 26106-080552 _ BOLT M 8X 55 PLATED 3 3 3 3 3
20 1 26106-080852  BOLT M 8X 85 PLATED 2 4 4 4 4
2 1 26216-080182  STUD M 8X 18 PLATED 101 1 1 1
22 1 26366-080002___ NUT M 8 3 3 3 3
T =3 1 129574-01520  PLATE,GEAR CASE 1
I 24 1 26106-080162  BOLT M 8X 16 PLATED 3 3 3 3 3 W
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.3.FLYWHEEL HOUSING

. TI3AKRL—IING T2
Fig. FLYWHEEL HOUSING

REFER TO FiG.44.53.54 §

/

REFER TO FIG.4

yoor3s512 3.FLYWHEEL HOUSING

(A)=4JH2E (D)=4JH2-DTE

(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129400-01600 HUSING, FLYWHEEL 1 1 1 1 1
2 1 129100-01620 GASKET 1
2-1 1 129470-01620 GASKET 1 1 1 1 1 N
(D=E31928)
3 1 129795-01780 SEAL, OIL 1 1 1 1 1
4 1 26106-100302 BOLT M10X 30 PLATED 6 6 6 6 6

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512

Fig.4.LUB. OIL SUMP

FAIVIN

Fig. LUB. OIL SUMP

13—

REFER T0 FIG.40

4.LUB. OIL SUMP
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®»n ® (€ O B ©
1 1 129473-01700 PAN ASSY, OIL T 1 1 1 1
2 1 129470-01710 BRACKET 2 2 2 2 2
3 1 129400-01750  GASKET, OIL SUMP 1
3-1 1 129470-01750  GASKET 1 1 1 1 1
(D=E31928)
4 1 26106-080252 BOLT M 8X 25 PLATED 16 16 16 16 16
5 1 26106-080252 BOLT M 8X 25 PLATED 6 6 6 6 6
6 1 26106-080252 BOLT M 8X 25 PLATED 4 4 4 4 4
7 1 26106-080402 BOLT M 8X 40 PLATED 2 2 2 2 2
8 1 26106-100252 BOLT M10X 25 PLATED 4 4 4 4 4
9 1 23414-160021  GASKET 16 101 1 1 1
(D=E31928)
10 1 23887-160002 PLUG 16,HEX. T 1 1 1 1
(D=E31928)
1 1 23871-030000 PLUG PT3/8,SCREW 1
12 1 129301-34830 SPACER 101 1 1 1
13 1 129473-34850 LEVEL GAUGE 101 1 1 1
14 1 129473-34861___ GUIDE, DIPSTICK 11 1 1 1
| 141 1 129473-34880  GUIDE, DIPSTICK 101 1 1 1
(A=*1990.11) (B=*1990.11) (C=*1990.11) (D=*1990.11) (E=*1990.11)
15 1 104214-39720 BOLT, PIPE JOINT 101 1 1 1
16 1 22217-080000 SPRING WASHER 8 101 1 1 1
17 1 22217-100000  SPRING WASHER 10 101 1 1 1
18 1 23414-160000 __ GASKET 16, ROUND 2 2 2 2 2
19 1 26106-080162 BOLT M 8X 16 PLATED 1 01 1 1 1
20 1 26106-100252 BOLT M10X 25 PLATED 11 1 1 1
21 1 26366-080002 NUT M 8 2 2 2 2 2
2 1 26106-080122 BOLT M 8X 12 PLATED 1 1 1 1 1

TILRA—NAYIS Ly

~0

FLYWHEEL HOUSING = ~S S~ (ﬁ] 0
5 R

P34 HRA—NNIS LS

FLYWHEEL HOUSING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 5.LABEL

. (A)=4JH2E (D)=4JH2-DTE
Fig.5.LABEL (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P WA Y4 @ ® © © ©& ®
Fig.. 1 1 177088-02430 LABEL 1 1 1 1 1
g LABE L 2 1 177075-02550 LABEL 1 1 1 1 1
3 1 135665-07210 LABEL 1 1 1 1 1
4 1 127611-07350 LABEL 1 1 1 1 1
4-1 1 129198-07350 LABEL 1 1 1 1 1 N
1 (A=*1989.10) (B=*1989.10) (C=*1989.10) (D=+1989.10) (E=*1989.10)
1 126630-07370 LABEL 1 1 1 1 1
<mp 6 1 123682-07850 LABEL 1 1 1 1 1
R F 7 1 120445-44620 PLATE 1 1 1 1 1
| 17 1 129570-07500 1 w
(A=E07330)
| 171 1 129570-07501 LABEL 1 S
/ (A=E09284)
» | 18 1 129571-07500 1 w
/ f (B=E14398)
/ [ : I 181 1 129571-07501 LABEL 1 S
| I . | | (B=E15060)
R | 19 1 129572-07500 1 w
4. L
[CAUTION] TCAUTION (C=E23324)
—_— M I 191 1 129572-07501 LABEL 1 S
[ me—— (C=E23721)
3 ————2 6 ) 1 129573-07500 T v
___J ey _—J (D=E34692)
] — | 201 1 129573-07501 LABEL 1 S
2 _— oy (D=E35651)
3 o2 1 129574-07500 1 w
2 - (E=E40779)
I 211 1 129574-07501 LABEL 1 S
3 (E=E41481)
VANMAR DIESEL ENGINE €O LTC @ YHMAR DIESEL ENGIE CO.LTD

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  6.MOUNTING FOOT

. (A)=4JH2E (D)=4JH2-DTE
Fig.6.MOUNTING FOOT (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

P/C NEWS NO:YOORSMQ*Q‘

PUBLISHED:2002/2 1 1 129473-08100 FOOT 101 1 1
YYIVTFA VT TN 2 1 12047308110  FOOT 101 1 11
Fig. MOUNTING FOOT 3 1 129473-08120 _ FOOT 101 1 1 1
7 1 12947308130  FOOT T 1 1 1 1
5 1 26106-100202  BOLT M10X 20 PLATED 8 8 8 8 8
=TT 6 1 26116-120302__ BOLT M12X 30 PLATED 44 4 4 4
7 1 129470-08100  BRACKET 2 2 2 2 1
8 1 129470-08110  BRACKET 101 1 1 1
9 1 120470-08120  BRACKET 101 1 1 1
0 1 12957408100  BRACKET 1

4JH2SE. 4JH2GE

4JH2GGE, 4JHZSPE
4JH2GPE. 4JHIME
4JH25-TE, -HTE-DTE

4JH2G-TE, -HTE
4JHZ2M-TE, -HTE, -DTE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 yoor3512 7.CYLINDER HEAD

. A)=4JH2E D)=4JH2-DTE
FIg.?.CYUNDER HEAD EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F=
Y sy F REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. # CYLINDER HEAD @06 0 00 0
1A 1 729473-11700 HEAD ASSY, CYLINDER 1 1
1B 1 729474-11701 HEAD ASSY..CYLINDER 1 1
ic 1 729574-11700 HEAD ASSY..CYLINDER 1
5 3 129470-11850 SEAT, VALVE 4 4 4 4 4
6 3 129470-11090  SEAT, VALVE (EXH 4 4 4 4 4
9 3 121850-11860 PLUG PT1/4 3 3 3 3 3
10 3 23871-030000 PLUG PT3/8,SCREW 4 4 4 4 4
11 3 27241-220000 PLUG 22 4 4 4 4 4
12 3 27241-400000 PLUG 40 2 2 2 2 2
13 3 26216-060202 STUD M 6X 20 PLATED 8 8 8 8 8
1 2 129100-11100  VALVE, INTAKE 4 4 4 4 4
15 2 129100-11110 VALVE, EXHAUST 4 4 4 4 4
16 2 129795-11120 SPRING, VALVE 8 8 8 8 8
17 2 129795-11180 RETAINER, SPRING 8 8 8 8 8
18 2 103338-11190 COTTER 8 8 8 8 8 8
| 18-1 2 103338-11190 COTTER 8 16 16 16 16 16 K
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=+1991.01) (E=*1991.01)
19 2 121400-11340 SEAL, VALVE STEM 4 4 4 4 4
20 2 124460-11340 SEAL, VALVE STEM 4 4 4 4 4
21 2 129150-11370 CAP, VALVE 8 8 8 8 8
2 2 26216-080222 STUD M 8X 22 PLATED 2 2 2 2 2
23 2 26216-081002 STUD M 8X100 PLATED 2 2 2 2 2
24 2 26367-060002 NUT M 6 8 8 8 8 8
25 2 26366-080002 NUT M 8 2 2 2 2 2
26 2 26366-080002 NUT M 8 2 2 2 2 2
27 1 119625-11870 PROTECTOR, NOZZLE 4 4 4 4 4
28 1 119625-11900 RETAINER 4 4 4 4 4
29 1 119625-11880 SEAT, NOZZLE 4 4 4 4 4
30 1 129555-11241  SHAFT ASSY, ROCKER i1 1 1 1
31 2 129550-11290 SHAFT, ROCKER ARM 1 1 1 1 1
33 3 27241-100000 PLUG 10 2 2 2 2 2
34 2 129155-11260 SUPPORT, ROCKER ARM 2 2 2 2 2
35 2 129155-11270___ SUPPORT, ROCKER ARM 3 3 3 3 3
36 2 129150-11280 SPRING 4 4 4 4 4
37 2 729150-11650  ARM ASSY, ROCKER 8 8 8 8 8
! 37-1 2 729402-11650 ARM ASSY, ROCKER 8 8 8 8 8 N
(AEXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
39 3 129150-11230 SCREW, VALVE 8 8 8 8 8
40 3 129150-11750 NUT M8XP1.0 8 8 8 8 8
I 41 2 26226-080182 STUD M 8X 18 PLATED
42 2 26756-080002 LOCK NUT M 8 PLATED 3 3 3 3 3
43 1 22351-060012 SPRING PIN 6X12 2 2 2 2 2
44 1 26106-080252 BOLT M 8X 25 PLATED 3 3 3 3 3
45 1 26106-080502 BOLT M 8X 50 PLATED 7 7 7 7 7
! 46 1 129470-11920 GASKET 4 4 4 W
(C=EXXX) (D=EXXX)
I a7 1 120130-11860  GUIDE, VALVE 4 4 4 4 4 1
! 48 1 129150-11810 GUIDE, VALVE 4 4 4 4 4 1
49 1 129470-07230 LIFTER, ENGINE 1 1 1 1 1
50 1 124736-07900 LIFTER, ENGINE 1 1 1 1 1
I s01 1 129171-07900 RETAINER 11 1 11 R
(A=+1990.12) (B=+1990.12) (C=+19901.12) (D=+1990.12) (E=*1990.12)
I 51 1 26106-080142 BOLT M 8X 14 PLATED
Remarks 52 1 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 2
(1) REPAIR PART (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3512 8.BONNET & BREATHER

: (A)=4JH2E (D)=4JH2-DTE
Fig.8.BONNET & BREATHER EBrddH2TE (B2 UTEG)
(C)=4JH2-HTE (F)=
O . : REF. LEV. PARTS NO. DESCRIPTION QTY I R
Roxy b&7T -4 ® ® (© ® & @

Fig. BONNET & BREATHER 1 1 729470-11520  BONNET ASSY, HEAD T 1 1 1 1
3 2 12955011310  GASKET, BONNET 11 1 1
4 2 121850-01910  STUD 8X12 11 111
5 2 26366-080002  NUT M8 11 1 1 1
6 2 12947003010  COVER, BREATHER 11111
7 2 129150-03070___BAFFLE, BREATHER 111 1
5 2 12175003080  PLATE, BAFFLE T 1 1 1 1
0 2 24341-000500  O-RING 1A S-50.0 11 1 1
10 2 26106-080202__ BOLT M 8X 20 PLATED 11 111
1 2 26106-080402  BOLT M 8X 40 PLATED T 1 1 1 1
12 1 124160-01751  CAP, LUB.OIL SUPPLY 11111
1 1 24311-000320___ O-RING 1A P-32.0
1 1 124160-11360  KNOB 3 3 3 3 3
15 1 24311-000120  O-RING 1A P 12.0 3 3 3 3 3
16 1 120472-03090___PIPE, BREATHER 111 1
17 1 129470-03090  PIPE, BREATHER 1
18 1 23000-016000  CLAMP 16 11111
| 181 1 129301-03660 __ CLAMP 16 11 11 R
(A=+1990.11) (B=+1990.11) (C=+1990.11) (D=+1990.11) (E=*1990.11)
19 1 23000-025000  CLAMP 25 11111
1191 1 120410-03990  CLAMP 24 11 111 R
(A=*1990.11) (B=+1990.11) (C=+1990.11) (D=*1990.11) (E=*1990.11)
20 1 23297-160081  RETAINER 16X 11111

1
inc(1)—11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.9.SUCTION MANIFOLD(4JH2E)

. *a™mEFv=Rk—IJV N (4JH2-E)
Fig. SUCTION MANIFOLD

REFER TO FIG.32

Remarks
(1) OPTIONAL
(2) OPTIONAL : 2POLE TYPE.

Yoor3512  9.SUCTION MANIFOLD(4JH2E)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 129470-12100 MANIFOLD, AIR INTAKE 1
3 2 129470-12120 CAP 1
4 2 26476-060142 BOLT M 6X 14,TAPPING 18
5 1 129470-12130 GASKET 1
6 1 129470-12210 JOINT ASSY 1
8 2 23871-010000 PLUG PT1/8,SCREW 1
9 1 129470-12300 SILENCER, INTAKE 1
9-1 1 129570-12300 SILENCER, INTAKE 1
(A=*1990.07)
1 2 129470-12320 BRACKET 1
(A=*1990.07)
12 2 129470-12330 ELEMENT ASSY 1
(A=*1990.07)
13 1 129470-77590 GASKET, (NON-ASB.) 1
14 1 23000-054000 CLAMP 54 1
15 1 23414-100000 GASKET 10, ROUND 1
16 1 26106-080202 BOLT M 8X 20 PLATED 3
17 1 26106-080202 BOLT M 8X 20 PLATED 4
18 1 26106-100122 BOLT M10X 12 PLATED 1
19 1 26366-080002 NUT M 8 2
20 1 129100-77500 HEATER, AIR 1 1
21 1 129100-77510 GASKET, AIR HEATER 1 1
22 1 26106-080402 BOLT M 8X 40 PLATED 4 1
| 23 1 129400-77501 AIR HEATER 1 2
(A=E07940)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.10.SUCTION MANIFOLD(4JH2-TE)

) l() FaF Y k—IVF(4JH2-TE)
Fig. SUCTION MANIFOLD

Yoor3512  10.SUCTION MANIFOLD(4JH2-TE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 129470-12100 MANIFOLD, AIR INTAKE 1
3 2 129470-12120 CAP 1
4 2 26476-060142 BOLT M 6X 14,TAPPING 18
5 1 129470-12130 GASKET 1
6 1 129470-12300 SILENCER, INTAKE 1
6-1 1 129470-12301 SILENCER, INTAKE 1
(B=*1991.01)
8 2 129470-12320 BRACKET 1
9 2 129470-12330 ELEMENT ASSY 1
10 1 129571-18130 DUCT, AIR 1
1 1 129595-18141 HOSE, RUBBER 1
12 1 129590-18520 JOINT 10, PIPE 2
13 1 124160-39140 BOLT 10, PIPE JOINT 2
14 1 124070-59110 PIPE,FUEL L=155 1
15 1 129470-77590 GASKET, (NON-ASB.) 1
16 1 23000-013000 CLAMP 13 2
17 1 23000-054000 CLAMP 54 1
18 1 23000-060000 CLAMP 60 2
19 1 23414-100000 GASKET 10, ROUND 4
20 1 26106-080202 BOLT M 8X 20 PLATED 3
21 1 26106-080402 BOLT M 8X 40 PLATED 4
22 1 26366-080002 NUT M 8 2
23 1 129571-18140 DUCT 1 1
24 1 129100-77500 HEATER, AIR 1 1
25 1 129100-77510 GASKET, AIR HEATER 1 1
I 26 1 129400-77501 AIR HEATER 1 2

(B=E14619)

TH BHREEMLECE, |
- MARKED PART IS NEWLY ADDED.

Remarks
(1) OPTIONAL
(2) OPTIONAL : 2POLE TYPE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  11.SUCTION MANIFOLD(4JH2HT,DT,UTE

. A)=UJH2E D)=4JH2-DTE
Fig.11.SUCTION MANIFOLD(4JH2HT,DT,UTE (Eradbo T BraiHz UTE(E)
(C)=4JH2-HTE (F)=
— - REF. LEV. PARTS NO. DESCRIPTION QTY I R
i XaFvZR—ILK @ ® © ® ©® ©
Fig. (4JH2-HTE, DTE, UTE) 1 1 129470-12100  MANIFOLD, AIR INTAKE 1 1 1
SUCTION MANIFOLD 3 2 120470-12120  CAP 111
4 2 26476-060142 BOLT M 6X 14, TAPPING 18 18 18
5 1 129550-12110 GASKET, SUC.MANIFOLD 1
5-1 1 129470-12130 GASKET 1 1 1 N
(D=E31928)
6 1 129470-12300 SILENCER, INTAKE 1
| 6-1 1 129470-12301 SILENCER, INTAKE 1 1 1 S
(C=+1991.01) (D=*1991.01)
8 2 129470-12320 BRACKET 1 1 1
9 2 129470-12330 ELEMENT ASSY 1 1 1
10 1 23000-054000 CLAMP 54 1 1 1
11 1 23414-100000 GASKET 10, ROUND 4 4 1
12 1 26106-080202 BOLT M 8X 20 PLATED 3 3 3
13 1 26366-080002 NUT M 8 2 2 2
14 1 129590-18520 JOINT 10, PIPE 2 2
15 1 124160-39140 BOLT 10, PIPE JOINT 2 2
16 1 124070-59110 PIPE,FUEL L=155 1 1
17 1 23000-013000 CLAMP 13 2 2
18 1 26106-100122 BOLT M10X 12 PLATED 1

HiNF
GOVERNOR
REFER TO
Fi16.37

/
%

T

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 12.CAMSHAFT & DRIVING GEAR

. A)=4JH2E D)=4JH2-DTE
Fig.12.CAMSHAFT & DRIVING GEAR (BrapTE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
. R . REF. LEV. PARTS NO. DESCRIPTION QTY I R
Ei 1 AL T P& FOEY ®w ® © O ® @
g CAMSHAFT & DRIVING GEAR 1 1 120472-14011  CAMSHAFT T o1 1 1
2 1 129470-14011  CAMSHAFT 1
3 1 129150-14101  GEAR, CAMSHAFT 101 1 1 1
4 1 129150-14200  TAPPET s 8 8 8 8
5 1 11917114400  PUSH ROD 8 8 8 8 8
6 1 22512-070140 _ KEY 7X 14 11 1 1 1
7 1 129150-25020  RETAINER T 1 1 1 1
8 1 129150-25052  SHAFT, IDLE 101 1 1 1
9 1 129150-25101  GEAR W/BUSH 101 1 1 1
o-1 1 129573-25100  GEAR ASSY, IDLE 1 1 1 1 1 N
(A=*1989.07) (B=+1989.07) (C=*1989.07) (D=+1989.07) (E=*1989.07)
1 2 129150-25061 ___ BUSH, IDLE GEAR 101 1 1 1
11-1 2 129573-25060  BUSH, IDLE GEAR T 1 1 1 1 N
(A=*1989.07) (B=*1989.07) (C=+1989.07) (D=*1989.07) (E=*1989.07)
12 1 26106-080452  BOLT M 8X 45 PLATED 2 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 13.MIXING ELBOW

. A)=4JH2E D)=4JH2-DTE
Fig.13.MIXING ELBOW EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
~ S~ o~ 3 -1 REF. LEV. PARTS NO. DESCRIPTION QTY I R
. IFx U ITIVE ® ® © © ® @
Fig. MIXING ELBOW 1 1 129472-13520  GASKET T 1 1 1
2 1 129792-13552 ELBOW, MIXING 101 1 1
3 1 22137-080000 WASHER 8, POLISHED 3 3 3 3
4 1 26703-080002 NUT M 8 4 3 3 3 3
5 1 129470-13560 ELBOW,WATER MIXING 1
6 1 129472-18090 GASKET 1

REFER T0 FIG.14

REFER 70 FiG. 24

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 14.TURBOCHARGER

. A)=4JH2E D)=4JH2-DTE
Fig.14. TURBOCHARGER EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
R TR 14 5L O oo e o
Fig. TURBOCHARGER 1 1 12957118000  TURBO CHARGER RHB52 1
I 2 1 129474-18001  SUPERCHARGER 1 z
(C=E#23728)
| 3 1 129473-18000  TURBOCHARGER(RHB52HW 1 1 Z
(D=E/#35728) (E=E/#41490)
4 2 XNN131500 SET, ROTOR PAR 1
A 2 XNN131570 SHAFT,TURBO. 1
4B 2 XNN131502 SHAFT,TURBO. 101
5 2 XNN131004 SHELTER 101 1 1
5 2 XNN131005 BUSH, THRUST 101 1 1
I 7 2 XNN131536 SEALING 1 M
I 7A 2 XNN131106 RING, SEAL 11 1 1
) 2 XNN131108 LOCK NUT 1T 1 1 1
9 2 XNN136607 IMPELLER 1
9A 2 XNN136606 WHEEL BR348C 11 1
10 2 XNE924350 HOUSING,BLOWER 11
10A 2 XNN134092 HOUSING,BLOWER 101
1 2 XNB134007 BOLT 6 6 6 6
12 2 XNB134035 BRACKET 6
12A 2 XNN134035 BRACKET 6 6 6
I 13 2 XNN138443 HOUSING, TURBINE 1 M
I 131 2 XNE929040 HOUSING, TURBINE 1
13A 2 XNE929010 HOUSING,TURBO. 1
138 2 XNN139402 HOUSING,TURBO. 11
14 2 XNN196103 BOLT 4
14A 2 XNN137007 BOLT M8 4 4 4
15 2 XNN197404 RETAINER 4
15A 2 XNN137423 RETAINER 4 4 4
I 16 2 XNN133359 BEARING HOUSING 1 M
I 161 2 XNE923301 BEARING HOUSING 1
16A 2 XNE923300 HOUSING,BEARING 1
168 2 XNN133442 HOUSING,BEARING 101
17 2 XNN133204 CIRCLIP 3 3 3 3
| 18 2 XNN133021 SEAL PLATE 1 M
I 18A 2 XNN133001 PLATE, SEAL 101 1 1
19 2 XNN133504 METAL, FLOATING 2 2 2 2
I 20 2 XNN133589 THRUST METAL 1 M
I 20A 2 XNN133505 BEARING, THRUST 101 1 1
REFER TO Fig. 24 21 2 XNB133206 SCREW 4 4
21A 2 XNN977006 SCREW
22 2 XNN977007 WASHER 77
23 2 XNB133208 SCREW(SEAL PLATE 3 3
23A 2 XNN133207 SCREW M3 3 3
24 2 XNN137055 HEAT PROTECTOR 101 1 1
25 2 XNN131008 SEAL RING,BLOW.SIDE 11 1 1
2% 2 XNB131008 SEAL RING,BLOW.SIDE 1 1 1 1
27 2 XNN193653 GASKET, RIQUID 101 1 1
28 2 XNN193655 BONDO 11 1 1
| 29 2 XNN139811 OVERHALL KIT 101 1 M
Remarks 30 1 128170-13600 STUD 3 3 3 3
(1)INTERCHANGEABILITY IS <S> WITH 31 1 129792-18090  GASKET 1
REF.NO.2. 31-1 1 129472-18090 GASKET 1 1 1 1 N
(2)INTERCHANGEABILITY IS <S> WITH (D=E/#31928)
REE.NO.3. 32 1 128695-44090  COCK PT1/8 11 1 1
(M)MISPRINT ++ CONTINUE ++ _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3512 14.TURBOCHARGER

. A)=4JH2E D)=4JH2-DTE
Fig.14. TURBOCHARGER EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
RS T L 14505 W e ©© 6 @
Fig. TURBOCHARGER 3 1 129474-44480  JOINT T 1 1 1
33-1 1 104407-44480 JOINT 1 1 1 1 R
(B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
4 1 171007-49400 JOINT 1 1 1 1
35 1 124460-77680 RETAINER 1 1 1 1
36 1 23061-070300 PIPE 7X_300 1 1 1 1
37 1 26703-080002 NUT M 8 4 4 4 4
I 38 1 129572-18000 TURBOCHARGER ASSY 1 w1
(C=E/#23728)
| 39 1 129573-18000 TURBOCHARGER ASSY 1 w 2
(D=E/#35728)
| 40 1 129574-18000 TURBOCHARGER ASSY 1 w 2
(E=E/#41490)
I 41 2 XNN131614 SHAFT 1
| 41A 2 XNN131572 SHAFT,TURBO. 1
| 41B 2 XNN131502 SHAFT,TURBO. 1
I 42 2 XNN131578 SHELTER 1 1 1
| 43 2 XNN131579 BUSH, THRUST 1 1 1
| a4 2 XNB131008 SEAL RING,BLOW.SIDE 1 1 1
I 45 2 XNN131008 SEAL RING,BLOW.SIDE 1 1 1
| 46 2 XNN131536 SEALING 1 1 1
| 47 2 XNN131108 LOCK NUT 1 1 1
I 48 2 XNN136613 IMPELLER 1 1
| 48A 2 XNN136610 IMPELLER 1
| 49 2 XNN133911 HOUSING,BLOWER 1 1
I 49A 2 XNE924560 HOUSING,BLOWER 1
| 50 2 XNB134007 BOLT 6 6 6
| 51 2 XNN134035 BRACKET 6 6 6
| 52 2 XNE928722 HOUSING 1
| 52A 2 XNE929010 HOUSING,TURBO. 1
| 528 2 XNE929000 HOUSING,TURBO. 1
I 53 2 XNN137007 BOLT M8 5 4 4
| 54 2 XNN137423 RETAINER 5 4 4
| 55 2 XNE923383 HOUSING,BEARING 1
I 55A 2 XNE923301 HOUSING, BEARI 1
| 55B 2 XNN133382 HOUSING,BEARING 1
| 56 2 XNN133208 CIRCLIP 3 3 3
I 57 2 XNN133021 SEAL PLATE 1 1 1
REFER TO Fig.24 | 58 2 XNN133506 METAL, FLOATING 2 2 2
| 59 2 XNN133596 METAL,THRUST 1 1 1
I 60 2 XNB133206 SCREW 4 4 4
| 61 2 XNB133208 SCREW(SEAL PLATE 3 3 3
| 62 2 XNN137055 HEAT PROTECTOR 1 1 1

Remarks
(1)INTERCHANGEABILITY IS <S> WITH

REF.NO.2.
(2)INTERCHANGEABILITY IS <S> WITH
REF.NO.3.

(M)MISPRINT _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.15.AIR COOLER(4JH2-HTE)

Fe 17N 000YOBRIS12-2
Eviser: oet 15 1 % —2—35(4JH2-HTE)
REVISED : 0Oct., 199§ Flg 1 5 AIR COOLER

REFER TO Fig.28

Remarks

(1) OPTIONAL

(2) OPTIONAL : 2POLE TYPE.

(3) NEW CODE NUMBERS FOR INTERNAL
PARTS.

Yoor3512 15.AIR COOLER(4JH2-HTE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 129474-18100 COOLER ASSY, AIR 1
3 2 129474-18220 TANK 1
4 2 129474-18230 TANK 1
5 2 129474-18241 GASKET 2
6 2 123325-49490 ELBOW 1
7 2 22217-080000 SPRING WASHER 8 8
8 2 23414-130000 GASKET 13, ROUND 1
9 2 23894-020002 PLUG PF1/4 1
10 2 26366-080002 NUT M 8 8
| 10A 2 X3916003482 STUD M6 8 3
1 1 129573-18120 GASKET 1
12 1 129595-18131 DUCT, AIR 1
13 1 129474-18140 HOSE, RUBBER 1
14 1 129595-18141 HOSE, RUBBER 1
15 1 129474-18150 BEND 1
16 1 129595-18151 HOSE, RUBBER 1
17 1 129595-18160 SPACER BOLT 2
18 1 129474-18180 DUCT ASSY, AIR 1
20 2 23871-010000 PLUG PT1/8,SCREW 1
21 1 129474-49020 BEND 1
22 1 120130-49350 COCK 1/4 1
26 1 129470-77590 GASKET, (NON-ASB.) 1
27 1 124460-77680 RETAINER 1
28 1 22137-080000 WASHER 8, POLISHED 2
29 1 23000-060000 CLAMP 60 3
30 1 23000-070000 CLAMP 70 3
31 1 23061-070300 PIPE 7X 300 1
32 1 26106-080202 BOLT M 8X 20 PLATED 6
33 1 26106-080202 BOLT M 8X 20 PLATED 2
34 1 26106-080502 BOLT M 8X 50 PLATED 1
35 1 26106-080802 BOLT M 8X 80 PLATED 2
36 1 26226-080502 STUD M 8X 50 PLATED 2
37 1 26366-080002 NUT M 8 2
38 1 129474-18170 BEND 1 1
39 1 129100-77500 HEATER, AIR 1 1
40 1 129100-77510 GASKET, AIR HEATER 1 1
41 1 26106-080402 BOLT M 8X 40 PLATED 2 1
42 1 26106-080952 BOLT M 8X 95 PLATED 2 1
43 1 129400-77501 AIR HEATER 1 2
(C=E23484)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.16.AIR COOLER(4JH2-DTE,UTE)

‘ -I 4 % —2—5(4JH2-DTE, UTE)
Fig. 6 AIR COOLER

N kIS4 7-3
COOQLING FRESH
WATER COOLER
-t

~3Y
FROM TURBOCHARGER

YOoOR3512 16.AIR COOLER(4JH2-DTE,UTE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 129473-18101 AIR COOLER ASSY 1 1
3 2 129474-18220 TANK 1 1
4 2 129474-18230 TANK 1 1
5 2 129474-18241 GASKET 2 2
6 2 123325-49490 ELBOW 1 1
7 2 23414-130000 GASKET 13, ROUND 1 1
8 2 23894-020002 PLUG PF1/4 1 1
9 2 26013-080302 BOLT M 8X 30 8 8
10 1 129474-18120 GASKET 1
10-1 1 129573-18120 GASKET 1 1
(D=E31928)
1 1 129595-18130 DUCT, AIR 1
11-1 1 129595-18131 DUCT, AIR 1 1 1
(D=E31951)
12 1 129474-18140 HOSE, RUBBER 1 1
13 1 129474-18150 BEND 1 1
14 1 129474-18180 DUCT ASSY, AIR 1 1
16 2 23871-010000 PLUG PT1/8,SCREW 1 1
17 1 129474-49020 BEND 1 1
18 1 120130-49350 COCK 1/4 1 1
22 1 129150-77510 GASKET, AIR HEATER 1
22-1 1 129470-77590 GASKET, (NON-ASB.) 1 1
(D=E31928)
23 1 124460-77680 RETAINER 1 1
24 1 23000-060000 CLAMP 60 3 3
25 1 23000-070000 CLAMP 70 3 3
26 1 23061-070300 PIPE 7X 300 1 1
27 1 26106-080202 BOLT M 8X 20 PLATED 6 6
28 1 26106-080202 BOLT M 8X 20 PLATED 2 2
29 1 26106-080502 BOLT M 8X 50 PLATED 1 1
30 1 129595-18160 SPACER BOLT 2 2
31 1 26226-080502 STUD M 8X 50 PLATED 2 2
32 1 26366-080002 NUT M 8 2 2
33 1 129595-18140 HOSE, RUBBER 1
33-1 1 129595-18141 HOSE, RUBBER 1 1
(D=E31951)
4 1 129595-18150 HOSE, RUBBER 1
34-1 1 129595-18151 HOSE, RUBBER 1 1
(D=E31951)
35 1 26106-080802 BOLT M 8X 80 PLATED 2 2
36 1 22137-080000 WASHER 8, POLISHED 2 2
37 1 129474-18170 BEND 1 1 2
38 1 129100-77500 HEATER, AIR 1 1 2
39 1 129100-77510 GASKET, AIR HEATER 1 1 2
40 1 26106-080402 BOLT M 8X 40 PLATED 2 2 2
4 1 26106-080952 BOLT M 8X 95 PLATED 2 2 2
I 42 1 129400-77501 AIR HEATER 1 1 3
(D=E34965) (E=E40923)

Remarks

(1) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.33-1 & 34-1.

(2) OPTIONAL

(3) OPTIONAL : 2POLE TYPE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 17.CRANKSHAFT & FLYWHEEL

. A)=4JH2E D)=4JH2-DTE
Fig.17.CRANKSHAFT & FLYWHEEL (BrapTE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
—_ N — REF. LEV. PARTS NO. DESCRIPTION QTY I R
_ 'I 9520 w7 P&7 AR W ® © ©® © ©
Fig. CRANKSHAFT & FLYWHEEL 1 1 120470-21000  CRANKSHAFT 1
11 1 12947421000  CRANKSHAFT ASSY. 1 N
(A=*1987.02)
3 2 129150-21200  GEAR, CRANKSHAFT 1
4 2 22512070140  KEY 7X 14 1
6 1 12957321000 CRANKSHAFT ASSY 101 1 1
8 2 129150-21200  GEAR, CRANKSHAFT 101 1 1
9 2 22512070140  KEY 7X 14 101 1 1
1 1 129470-21650__ V-PULLEY 11 1 11
12 1 12979521661  WASHER 101 1 1 1
13 1 121850-21680  BOLT, V-PULLEY 101 1 11
14 1 12111121501 BOLT, FLYWHEEL 6 6 6 6 6
15 1 12957321500  FLYWHEEL W/GEAR 101 1 1 1
I 151 1 12957021590  FLYWHEEL ASSY 1 N
(A=E00171)
| 15A2 1 12957021591  FLYWHEEL ASSY 1 1 s
(A=E09282) (D=E35370)
| 1582 1 12957221500  FLYWHEEL ASSY 1 s
(C=E23728)
I 15C2 1 12957421590  FLYWHEEL ASSY 1 1 S
(B=E15092) (E=E41481)
17 2 124550-21600  RING GEAR 101 1 1 1
18 1 22312.080160  PARALLEL PIN 8X 16 101 1 11
19 1 129490-21650__ V-PULLY D82.5 11 1 1 1 1
20 1 22512070160  KEY 7X 16 101 1 1 1 1

bRy FarETREL
OPTIONAL PARTS

Remarks

(1)OPTIONAL _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.18.PISTON & CONNECTING ROD

_ EZXPr&a*
Fig. 1 8 PISTON & CO

7
N

74
NEC

v
Tl

5
N

A
G

v F
ROD

Yoor3512 18.PISTON & CONNECTING ROD
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F

1 1 129570-22000 PISTON W/RINGS 4

2 1 129572-22000 PISTON ASSY 4 4

3 1 129573-22000 PISTON W/RINGS 4 4

7 2 729573-22500 RING SET 4 4 4 4 4

1 1 129573-22300 PIN, PISTON 4 4 4 4 4

12 1 22252-000280 CIRCLIP 28 8 8 8 8 8

13 1 729573-23700 ROD ASSY, CONNECTING 4 4 4 4 4

16 2 121550-23200 BOLT, CONNECTING ROD 8 8 8 8 8

17 2 729150-23600 BEARING, CRANKPIN 4 4 4 4 4

19 1 129150-23610 METAL.PIN US=0.25 4 4 4 4 4 1

20 1 129570-22500 PISTON W/RING 0S=.25 4 2

21 1 129572-22500 PISTON W/RING(.250.S 4 4 2

22 1 129573-22500 PISTON W/RING(.250.S 4 4 2

26 2 729573-22540 RING SET 0.5=0.25 4 4 4 4 4 2

Remarks
1) UNDER-SIZED METAL(0.25)
2) OVER SIZE OPTIONAL PARTS

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.19.LUB.OIL COOLER

, 'I LOY —5
Fig. LUB. OIL COOLER

AJH2S-TE
4JH2G-TE

AJH2M-TE
MEINN

()

Yoor3512 19.LUB.OIL COOLER
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129470-33000 COOLER ASSY, LUB.OIL 1

3 2 129470-33550 SEAT, RUBBER 1

4 1 129474-33000 COOLER, LUB OIL 1 1 1 1 1

5 2 129474-33010 BODY, OIL COOLER 1 1 1 1

6 2 129474-33030 COVER B 1 1 1 1

7 2 129474-33040 CORE, LUB OIL COOLER 1 1 1 1

8 2 129474-33050 COVER A ASSY 1 1 1 1

10 3 120322-33050 GASKET 1 1 1 1

1 2 104271-49060 JOINT 2 2 2 2

12 2 123325-49421 JOINT, PIPE 1 1 1 1

13 2 24321-000750 O-RING 1A G-75.0 2 2 2 2

14 2 26106-080252 BOLT M 8X 25 PLATED 4 4 4 4

15 1 129499-33000 COOLER, LUB OIL 1 2

16 2 129474-33010 BODY, OIL COOLER 1

17 2 129474-33040 CORE, LUB OIL COOLER 1

18 2 129474-33050 COVER A ASSY 1

20 3 120322-33050 GASKET 1

21 2 129470-44450 COVER (B) 1

22 2 123325-49421 JOINT, PIPE 1

23 2 24321-000750 O-RING 1A G-75.0 2

24 2 26106-080252 BOLT M 8X 25 PLATED 4

25 1 129474-33500 CLAMP 1 1 1 1

26 1 129470-33510 RETAINER 1

27 1 26106-080142 BOLT M 8X 14 PLATED 1 1 1 1

28 1 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 2

29 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 20.LUB. OIL SYSTEM

. (A)=4JH2E (D)=4JH2-DTE
Flg.ZO.LU B. OIL SYSTEM (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
N < — REF. LEV. PARTS NO. DESCRIPTION QTY I R
, 2 0 B 2T Ly @ ® © ©® ©® @
Fig. LUB.OIL SYSTEM 1 1 129150-35040  GASKET, OIL STRAINER 1
11 1 129470-35040  GASKET 101 1 1 1 N
(D=E31928)
2 1 129473-35090 PIPE 1 1 1 1 1
21 1 129473-35091  PIPE ASSY, OIL INLET 11 1 1 1 N
(A=E/#10589) (B=E/#15575) (C=E/#23963) (D=E/#36341) (E=E/#42069)
6 1 22217-080000  SPRING WASHER 8 1 01 1 1 1
7 1 26106-080142  BOLT M 8X 14 PLATED 101 1 1 1
8 1 26106-080352  BOLT M 8X 35 PLATED 2 2 2 2 2
9 1 129470-35100  BRACKET 101 1 1 1
REFER TO Fig.2 9-1 1 129470-35101  BRACKET ASSY, FILTER 11 1 1 1 s
(A=+1991.01) (B=+1991.01) (C=*1991.01) (D=+1991.01) (E=*1991.01)
10 2 129470-35130  BRACKET T 1 1 1 1
10-1 2 129470-35131  BRACKET SET 101 1 1 1 s
(A=+1991.01) (B=+1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
12 3 23871-020000  PLUG PT1/4,SCREW 1 1 1 1 1
13 2 129100-35140  STUD 11 1 1 1
14 2 121850-35200___ SHIM SET 11 1 1 1
15 2 124223-35510  RETAINER 1 01 1 1 1
16 2 121850-35520  SPRING, VALVE 101 1 1 1
17 2 121850-35531  VALVE 11 11 1
18 2 23414-180000  GASKET 18, ROUND 101 1 1 1
19 1 12947035120  GASKET 1
191 1 129470-35121  GASKET 11 1 1 1 N
(D=E/#31928)
20 1 129150-35150  FILTER 90X80L 101 1 1 1
21 1 26106-080202  BOLT M 8X 20 PLATED 101 1 1 1
2 1 26106-080552  BOLT M 8X 55 PLATED 2 2 2 2 2
REFER TO Fig.44,54 3 1 12059059200  CLAMP 11 1 1 w
(B=EMXXX) (C=EMXXX) (D=E/#XXX) (E=EH#XXX)
@—@ 24 1 129470-32000  PUMP ASSY, LUB. OIL 11 1 1 1
@ 25 1 12915032020  GASKET, L.O. PUMP 101 1 1 1
26 1 26450-060252  BOLT M 6X 25 4 4 4 4 4
27 1 124413-39100  PUMP, OIL SUMP 101 1 1 1 1
28 1 43720-001220  PIPE 11 1 1 1 1

A7¥ay
OPTIONAL

Remarks

(1)OPTIONAL _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3512 21.LUB. OIL LINE

. (A)=4JH2E (D)=4JH2-DTE
Fig.21.LUB. OIL LINE (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
. 2 LO/SA T REF. LEV. PARTS NO. DESCRIPTION o o (C;?'T‘ED) o o I R
Fig. LUB. OlL LINE 1 1 129472-39020 BOLT M20 X M10 1T 1 1 1
2 1 124160-39140 BOLT 10, PIPE JOINT 1 1 1 1 1
3 1 121252-39150 BOLT, PIPE JOINT 11 1
4 1 129470-39200 PIPE, LUB OIL 1
I 4-1 1 129470-39201 PIPE, LUB OIL 1 s
(A=+1990.12)
20 2 23341-150000 PIPE JOINT 15 2
7 1 129474-39200 PIPE, LUB OIL 101 1 1
3“3 : | 7-1 1 129474-39201 PIPE, LUB OIL 101 1 1 s
(B=*1990.12) (C=*1990.12) (D=+1990.12) (E=*1990.12)
9 2 23341-150000 PIPE JOINT 15 2 2 2 2
29 Y 10 1 129470-39300 PIPE, LUB OIL 1
A \ 12 2 23341-150000 PIPE JOINT 15 2
E—] A e 13 1 12949539320  PIPE, LUB OIL 111 1
14 1 129495-39350 STAY 101 1 1
15 1 129495-39360 CLAMP 101 1 1
16 1 129470-39451 PIPE, LUB OIL 101 1 1
7 2 135210-39140 JOINT, PIPE 101 1 1
19 2 120220-59150 JOINT 1T 1 1 1
g 20 1 129474-39450 PIPE, LUB OIL 101 1 1
it St 21 2 129553-39190___ JOINT 10 2 2 2 2
\ 23 1 129472-39600 PIPE, LUB OIL RETURN 1 1 1 1
24 1 129792-39610 JOINT, RUBBER 101 1 1
25 1 129472-39620 ELBOW 101 1 1
2 1 124413-39710 BOLT M 10 101 1 1
27 1 124550-59820 BOLT 8, PIPE JOINT 11 1 1
28 1 23000-025000 CLAMP 25 2 2 2 2
29 1 23414-100000 GASKET 10, ROUND 2 6 6 6 4
30 1 23414-200000 GASKET 20, ROUND 8 8 8 8 8
31 1 23857-150000 JOINT BOLT 15 4 3 3 3 3
32 1 24314-000180 O-RING 4C P-18.0 1T 1 1 1
33 1 26106-060162 BOLT M 6X 16 PLATED 2 2 2 2
FIN-E 34 1 26106-060202 BOLT M 6X 20 PLATED 101 1 1
35 1 26756-060002 LOCK NUT 6 1 1 1 1
36 1 43400-500410 SEAL WASHER 8S 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YoOoR3512 22.COOLING SEA WATER PUMP

. A)=4JH2E D)=4JH2-DTE
FIg.ZZ.COOUNG SEA WATER PUMP EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
o REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 2 2 7 'f A 1’ 71—‘0 ~7 ®»n ® (€ O B ©
Fig. COOLING SEA WATER PUMP 1 1 129573-42500  PUMP ASSY. T 1 1 1 1
3 2 129470-42520 COVER 1 1 1 1 1
4 2 129470-42530 IMPELLER 1 1 1 1 1
5 2 129573-42540 PLATE 1 1 1 1 1
6 2 129470-42550 SHAFT 1 1 1 1 1
7 2 129795-42670 SEAL 1 1 1 1 1
8 3 145410-46190 CIRCLIP 1 1 1 1 1
9 2 22252-000420 CIRCLIP 42 1 1 1 1 1
10 2 24101-063024 BALL BEARING 1 1 1 1 1
1 2 24101-062024 BALL BEARING 1 1 1 1 1
12 2 24421-203508 SEAL TC20 35 08, OIL 1 1 1 1 1
13 2 24311-000150 O-RING 1A P-15.0 1 1 1 1 1
14 2 129470-42700 GEAR 1 1 1 1 1
15 2 24341-000600 O-RING 1A S-60.0 1 1 1 1 1
16 2 26203-060102 BOLT M 6X 10 4 4 4 4 4
17 1 129150-01880 GASKET, HO-P 1
17-1 1 129470-01880 GASKET 1 1 1 1 1 N
(D=E31928)
| 17-2 1 129150-01881 GASKET, (NON ASB.) 1 1 1 1 1 R
10 ¢ 14 1 (A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
18 1 26106-080162 BOLT M 8X 16 PLATED 3 3 3 3 3
19 1 26366-080002 NUT M 8 1 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 23.COOLING FRESH WATER PUMP

. (A)=4IH2E (D)=4JH2-DTE
Fig.23.COOLING FRESH WATER PUMP (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=43H2-HTE (F)=
o REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 2 3 L AL KT W ® © O ©® @
Fig. COOLING FRESH WATER PUMP 1 1 129470-42000  PUMP ASSY, C. WATER T 1 1 1 1
o1 1 129470-42001  PUMP ASSY, C.F.WATER 101 1 1 1 N
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
4JH2-E 2 2 129150-42320 O-RING 1 1 1 1 1
4JH2-TE 3 1 120150-42020  GASKET, C.W. PUMP 11 1 1 1
4 1 129550-42350___ V-PULLEY(D=120) 11 1 1 1
5 1 129156-44760  WASHER 101 1 1 1
6 1 22217-080000  SPRING WASHER 8 11 1 1 1
7 1 25132-004600__ V-BELT 11 1 1 1
8 1 26106-060102  BOLT M 6X 10 PLATED 4 4 4 4 4
9 1 26106-080552  BOLT M 8X 55 PLATED 2 2 2 2 2
10 1 __ 26106-080602___ BOLT M 8X 60 PLATED 11 1 1 1
1 1 26106-080652  BOLT M 8X 65 PLATED 101 1 1 1
12 1 129573-49540  COVER 1 1 1
13 1 129795-49550___ GASKET, THERMO.COVER 1
13-1 1 129470-49550  GASKET, (NON-ASB.) 1 01 1 1 1 N
(D=E31928)
14 1 129470-49801___ THERMOSTAT 11 1 1 1
15 1 129150-49810  GASKET, THERMOSTAT
REFER T0 FI6.28 15-1 1 129470-49810  GASKET, (NON-ASB.) 11 1 1 1 N
(D=E31928)
. 16 1 26106-080252  BOLT M 8X 25 PLATED 1 1 1 1 1
17 1 26106-080502  BOLT M 8X 50 PLATED 11 1
18 1 26106-080352___ BOLT M 8X 35 PLATED 11
19 1 129470-49540  COVER, THERMOSTAT 101

REFER TO

REF{—:? T?M FI6.44.53.54

57092
CYLINDER BLOCK

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 24.COOLING FRESH WATER COOLER

. A)=4JH2E D)=4JH2-DTE
Fig.24.COOLING FRESH WATER COOLER (BrapTE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
_ REF. LEV. PARTS NO. DESCRIPTION QTY I R
. BKI—3 ®w ® © © © ®
Fig. C.F.W.COOLER 1 1 124000-03300  CLAMP 13 1
2 1 129550-13110  GASKET, EXH.MANIFOLD 101 1 1 1
BHUNo. 3, 4, 5, BHUNo. 6/558%8357. : 0 Coo AR CER ASS Y. HEAT -
3,4,5inc.6 ~ 58 31 1 129470-44900  COOLER ASSY 1 N
' (A=*1991.01)
4 1 729473-44501____ COOLER ASSY. 1
41 1 129473-44900  EXCHAGER ASSY CFW 1 N
(B=+1991.01)
5 1 729573-44501 _ EXCHANGER ASSY, HEAT 111
51 1 129573-44900  EXCHAGER ASSY CFW 1 1 1 N
(C=*1991.01) (D=*1991.01) (E=*1991.01)
6 2 128170-13600___ STUD 4 4 4 4 4
7 2 129470-44000  COOLER ASSY 1
9 3 124160-49480  JOINT, PIPE 2
10 3 23871-030000 __ PLUG PT3/8,SCREW 1
1 3 27241-280000  PLUG 28 7
12 3 27241-400000  PLUG 40 1
Y- 67 13 3 43600-500310 CocK 1
TURBOCHARGER 66 17 3 23414-170000  GASKET 17, ROUND 1 w
> 21 (A=E/#09456)
18 3 23893-030002 _ PLUG PF3/8 1 w
(A=E/#09456)
19 2 129473-44000  COOLER,FRESH WATER 1
21 3 129474-44480___ JOINT 1
211 3 104407-44480  JOINT 1 N
(B=+1991.01)
22 3 12013049350 COCK 1/4 1
26 3 124160-49480  JOINT, PIPE 2
27 3 124460-77680  RETAINER 1
28 3 23061-070300___ PIPE 7X 300 1
29 3 27241280000  PLUG 28 7
30 3 27241-400000  PLUG 40 1
31 3 23414-170000 _ GASKET 17, ROUND 1 w
(B=E/#15101)
32 3 23893-030002  PLUG PF3/8 1 w
(B=E/#15101)
33 2 129573-44001  EXCHANGER ASSY, HEAT 11 1
35 3 129474-44480  JOINT 101 1
35-1 3 104407-44480 __ JOINT 111 N
(C=+1991.01) (D=+1991.01) (E=*1991.01)
36 3 124160-49480  JOINT, PIPE 2 2 2
37 3 23414-170000____ GASKET 17, ROUND 11 1
38 3 23893-030002  PLUG PF3/8 11 1
39 3 27241-280000  PLUG 28 77 7
I 40 3 27241-400000___ PLUG 40
REFER TO Fig.7 41 2 129470-44110  CORE ASSY, COOLER 1
42 2 129473-44111  CORE ASSY 1
43 2 129573-44111____ CORE ASSY, COOLER 11 1
44 2 129470-44440  COVER (A) 11
I aA 3 12032233050  GASKET 101 w
(A=FROM 1ST) (B=FROM 1ST)
45 2 129573-44440  COVER(A) 1 1 1
47 3 129573-44470  GASKET 101 1
48 2 129470-44450 __ COVER (B) 11

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 24.COOLING FRESH WATER COOLER

Fig.24.COOLING FRESH WATER COOLER orore BrAT-UTE(R)
(C)=4JH2-HTE (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

@
o

BEKI—3 e ane :
Fig. 24 /C F.W. COOLER ) 129573-44450  COVER(B) @ 0 @0 ®

2 1 1 1
50 2 120445-44600 FILLER 1 1 1 1 1
RHUNoO. 3, 4, 5&, BHUNo. 61558837, 2L 312366244210 CAP 101 1 1
3,4,5inc.6 ~ 58 52 3 123682-44220 CHAIN 1 1 1 1 1
53 3 120445-44620 PLATE 1 1 1 1 1
54 3 120445-44640 GASKET 1 1 1 1 1
55 3 26106-080142 BOLT M 8X 14 PLATED 4 4 4 4 4
56 2 24321-000750 O-RING 1A G-75.0 2 2
57 2 24321-000800 O-RING 1A G-80.0 2 2 2
58 2 26106-080252 BOLT M 8X 25 PLATED 4 4 4 4 4
59 1 26106-081002 BOLT M 8X100 PLATED 6 6 6 6 6
60 1 26366-080002 NUT M 8 2 2 2 2 2
61 1 43600-500310 COCK 1 1 1 1
65 1 120445-44640 GASKET 1 1 1 1 1
66 1 23010-017000 CLAMP 17 1 1 1 1
67 1 23061-120300 PIPE 12X 300 1 1 1 1 1
45 68 1 26106-080162 BOLT M 8X 16 PLATED 4 4 4 4 4

43
H—E 67
TURBOCHARGER 66
%%
%{

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.25.C.S.W.PIPE(4JH2-HTE,DTE,UTE)

. 25 CSW/34 7 (4JH2-HTE, DTE, UTE)
Fig. COOLING SEA WATER LINE

REFER TO FIG.

REFER 10 FIG.24

REFER T0 FIG.19

5—¢

bORYFaAELrTEY
2543 OPTIONAL PART
CLUTCH

REFER T0 FIG.22

Remarks
1)OPTIONAL PART

YOooR3512 25.C.S.W.PIPE(4JH2-HTE,DTE,UTE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129474-49010 PIPE 1 1 1
2 1 129474-49030 PIPE 1 1 1
3 1 129472-49040 PIPE, C. SEA WATER 1 1 1
4 1 129474-49110 JOINT 1 1 1
5 1 23000-022000 CLAMP 22 4 4 4
6 1 23000-035000 CLAMP 35 8 8 8
7 1 23072-040300 HOSE (13/20X300) 2 2 2
8 1 43530-500570 JOINT 1 1 1 1
9 1 43662-025030 COCK ASSY, SEA WATER 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 26.C.S.W.PIPE(4JH2E)
(A)=4JH2E (D)=4JH2-DTE

Fig.26.C.S.W. P|PE(4J HZE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
o . REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 26 CSW/ A 7' (4JH2-E) @ ® © ©® ©® @
Fig. COOLING SEA WATER LINE 1 1 128695-44090  COCK PTL/8 1
2 1 129470-49010  PIPE, C. SEA WATER 1
3 1 129470-49030  PIPE, C. SEA WATER 1
) 2 1 129470-49040  PIPE (D), C. WATER 2
" ‘ I 41 1 129470-49040  PIPE (D), C. WATER 1 K
= (A=+1989.11)
‘s B 17 16 5 1 129470-49060  PIPE 1
opT?oﬁZLJ gA*R; e 6 1 129470-49110  JOINT 25X55 3
7 1 129470-49240  JOINT 28 1
REFER T0 FIG.1 8 1 124722-59050 CLAMP 9 1
9 1 23000-022000  CLAMP 22 4
10 1 23000-035000  CLAMP 35 12
REFER T0 FIG24 1 1 23061-070300  PIPE 7X 300 1
12 1 23072-040300  HOSE (13/20X300) 1
¢ 13 1 23072-040350  HOSE 4X350 1
v e 14 1 26106-080162  BOLT M 8X 16 PLATED 1
OVERBOARD (T 1 120475.49040  PIPE 1 w
(A=+1989.11)
16 1 43530-500570  JOINT 1 1
1215 —5 17 1 43662-025030  COCK ASSY, SEA WATER 1 1

FRESH WATER COOLER

REFER 10 FIG.19

REFER T0 FIG.22

4JH2SBE

4JH2GBE
REFER TO FIG7O 4JH2GGBE
4JH25SBE

Remarks

1)OPTIONAL PART .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 YOOR3512 27.C.S.W.PIPE(4JH2-TE)
. (A)=4JH2E (D)=4JH2-DTE
Fig.27.C.S.W.PI PE(4JH2-TE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F=
QTY I R

. 2 7 ;%H]*/\.If_j (;ﬁ* ' 4 \J H 2_T E) REF. LEV. PARTS NO. DESCRIPTION " © o © o
Fig. COOLING SER WATER PIPE (4JH2-TE) 128695-44090  COCK PT1/8

129495-49010 PIPE A
REFER TO Fig.13

C
)

129474-49030 _ PIPE
129470-49040 __ PIPE (D), C. WATER
129472-49040  PIPE, C. SEA WATER
129474-49110____ JOINT

124460-77680  RETAINER

23000-022000  CLAMP 22

23000-035000  CLAMP 35

23061-070300 _ PIPE 7X 300
23072-040300  HOSE (13/20X300)
26106-080162___ BOLT M 8X 16 PLATED
43530-500570  JOINT

43662-025030  COCK ASSY, SEA WATER

EBlo ow~N|lo or|lw Nk

=
N

REFER TO Fig.?24

i
@
R G T

N N L I [ I N P P Y

[N
I

REFER TO Fig.19

OPTIONAL

8
—11
8 —
=
DS YF
CLUTCH REFER TO Fig.22
Remarks

1)OPTIONAL PART .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3512 28.COOLING FRESH WATER PIPE
(A)=4JH2E (D)=4JH2-DTE

Flg.28.COOL|NG FRESH WATER PIPE (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
R o REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 2 CFW/ (7 W ® © ©® ©® @
Fig. COOLING FRESH WATER LINE 1 1 128695-44090  COCK PT1/8 1 1 1 1 1
2 1 127420-44560 PIPE 101 1 1
REFER T0 F1a.14 3 1 129470-49200 JOINT 1 1 1 1 1
4 1 129470-49220 RETAINER 1 1 1 1 1
5 1 129470-49240 JOINT 28 101 1 1 1
REFER T0 FIG.15,16 6 1 129470-49250 PIPE, C. FRESH WATER 11 1 11
7 1 129470-49260 JOINT 1 01 1 1 1
8 1 129473-49310 JOINT 101 1 1
9 1 129474-49320 PIPE B 101 1 1
10 1 194440-51620 CLAMP, WIRE HARNESS 2 2 2 2
11 1 23000-013000 CLAMP 13 2 2 2 2
12 1 23000-025000 CLAMP 25 2 2 2 2
13 1 23000-041000 CLAMP 41 6 6 6 6 6

REFER 10 FIG.24

REFER TO FIG.24

REFER T0 FI1G.23

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOoOR3512  29.F..PUMP(4JH2-TE,HTE,DTE)

. A)=4JH2E = -
Fig.29.F.|.PUMP(4JH2-TE,HTE,DTE) (BrapTE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
. 2 FO7 v & + K> 7 (4JH2-TE, HTE, DTE) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. FUEL INJECTION PUMP w ® © 0 6 @&

1A 1 729571-51300 FUEL INJECTION PUMP 1 1
32 1B 1 729572-51300 FUEL INJECTION PUMP 1 1
44 60 332\8_@} 1c 1 729573-51300 FUEL INJECTION PUMP 1 1

;é P 3 2 26022-060162 SCREW M 6X 16 4 4 4

43 o—30 4 2 129506-51040 CAMSHAFT 1 1 1

/0 42——@ §—31 5 2 122710-51050 BEARING, ROLLER 2 2 2

58 ? = &z 6 2 12947051060  RETAINER PEE—

35 ls—g 2 4%_29 7 2 129470-51080 SEAL, OIL 1 1 1

34 14— 8 2 122710-51090 KEY 1 1 1

9 2 129470-51101 PLUNGER W/BARREL 4 4 4

©-48 o 12 2 129155-51140 PIN, BARREL LOCKING 4 4 4

16 13 2 174307-51170 RETAINER A 4 4 4

? 16A : 14 2 129155-51180 SPRING SHOE, PLUNGER 4 4 4

41404739 37 N — 23 2 15 2 124950-51190 SPRING, PLUNGER 4 4 4

>\ 7 53122 16 2 129155-51200 TAPPET ASSY 4 4 4

2%@@ ld l A 16A 3 711100-51540 ROLLER ASSY 4 4 4

R ) 22 2 129155-51270 LOCKING, TAPPET 4 4 4

N4~ 23 2 129155-51280 O-RING S6 5 5 5

24 2 129573-51300 VALVE W/SEAT, DELIV. 4 4 4

27 2 129573-51330 SPRING, DELY. VALVE 4 4 4

28 2 129573-51340 GUARD, DELY. VALVE 4 4 4

29 2 124550-51350 GASKET, DELIVERY 4 4 4

30 2 124550-51370 O-RING, DELIVERY 4 4 4

31 2 129573-51370 STOPPER, VALVE 4 4 4

32 2 129155-51380 LOCKING (A) 2 2 2

33 2 129155-51390 LOCKING (B) 2 2 2

34 2 129555-51400 DEFLECTER 1 1 1

35 2 129155-51410 CHECK BOLT,DEFLECTOR 1 1 1

35A 2 129155-51420 PLUG (M16) 1 1 1

36 2 129155-51450 SHIM SET, ADJUSTING 1 1 1

37 2 129555-51500 RACK, CONTROL 1 1 1

38 2 26716-060002 NUT 6 2 2 2

39 2 129155-51521 BUSH, RACK 1 1 1

40 2 129155-51530 SPACER, AUX. SPRING 1 1 1

41 2 129155-51540 CIRCLIP 1 1 1

42 2 129155-51550 PINION, CONTROL 4 4 4

\/ P EY P 43 2 122117-51560 SCREW, PINION 4 4 4

BOOST COMPEMSATOR TYPE 44 2 174307-51560 PINION 4 4 4

45 2 129155-51570 PLUG (M12) 1 1 1

46 2 129155-51580 O-RING 1 1 1

47 2 129155-51591 SPRING, RACK 1 1 1

48 2 129155-51600 SHIM PACK 4 4 4

49 2 129555-51700 COVER 1 1 1

50 2 129555-51710 GASKET 1 1 1

51 2 129555-51750 COVER, SIDE 1 1 1

52 2 129555-51760 GASKET 1 1 1

53 2 129155-51790 LOCKING, RACK 1 1 1

54 2 129156-51910 LABEL, CAUTION 1 1 1

55 2 121850-51960 O-RING, F.I.PUMP 1 1 1

56 2 22217-060000 SPRING WASHER 6 2 2 2

Remarks 57 2 22351-050010 SPRING PIN 5X10 2 2 2

(1)GOVERNOR ASSY (FIG37) IS 58 2 24341-000160 O-RING 1A S-16.0 1 1 1

NCORORATED IN THESE FUEL 59 2 43400-500490 SEAL WASHER 16S 1 1 1

INJECTION PUMP ASSY 60 2 26116-050302 BOLT M 5X 30 PLATED 2 2 2

(REF.NO.1A,1B,1C) ++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 YOoOR3512  29.F..PUMP(4JH2-TE,HTE,DTE)

. (A)=4JH2E (D)=4JH2-DTE
Flg.29.F.|.PUMP(4JH2-TE,HTE,DTE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
. 2 FO7 v & + K> 7 (4JH2-TE, HTE, DTE) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. FUEL INJECTION PUMP w ® © 0 6 @&
61 2 129155-51020  STUD, FEED PUMP 2 2 2
32 62 2 26022-050102  SCREW M 5X 10 n o ou oun
14 60 33 2&@ /5 63 2 129155-52050 _ GASKET 11 1
_é }\3 64 2 129158-52100  FEED PUMP ASSY 101 1
o Lf ¥ o—30 66 3 129158-52020  DIAPHRAGM 11 1
0 n—8 2—31 68 3 129158-52060 _ COVER 11 1
58 ? B3O &z 6 3 129158-52070  GASKET PEE—
35 ls—g 24 {%_29 70 3 129158-52080  SCREW, CROSS 6 6 6
a4 14— 71 3 129158-52090  CAP 2 2 2
72 3 12915852160  SPRING 101 1
©-48 9 73 3 129158-52250 TAPPET 1 1 1
rT? 16 74 3 12915852260 SPRING 11 1
? ] 75 3 129158-52270  PIN, TAPPET 101 1
$404739 3 \'6" ' — 2 2 76 3 129158-52350  LEVER, PRIMING 111
S 2 7 3 129158-52360  SPRING, RETURN 101 1
- ) ‘l 78 3 12915852370  PIN, PRIMING LEVER 1 1 1
12 Jﬁ X ( . 79 3 129158-52380  O-RING,PRIMING LEVER 101 1
54 57*”*(!/ N@Q._~ 80 1 129150-25900  GEAR, FUEL INJ. PUMP 1
Y S é 80-1 1 129573-25900  GEAR T 1 1 N
62— A (D=E31796)
| 802 1 129573-25900 _ GEAR 1 z
(D=E35370)
81 1 22217-120000  SPRING WASHER 111
I 811 1 22217-120000 _ SPRING WASHER 1 z
(D=E35370)
82 1 26716-120002  NUT 12 101 1
| 82-1 1 26716-120002 NUT 12 1 z
(D=E35370)

\ F=arvsss7
B0OOST COMPEMSATOR TYPE

Remarks

(1)GOVERNOR ASSY (FIG37) IS
NCORORATED IN THESE FUEL
INJECTION PUMP ASSY

(REF.NO.1A,1B,1C)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3s512  30.FUEL INJECTION PUMP(4JH2E)

. (A)=4JH2E (D)=4JH2-DTE
Fig.30.FUEL INJECTION PUMP(4JH2E) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
FOT ¥ 3 vty 7 (4JH2-E) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. 30 FUEL INJECTION PUMP w ® © O 6B ®
1 1 729570-51350 PUMP W/GOV.& F.PUMP 1 1
22 3 2 26022-060162  SCREW M 6X 16 4
60 3328 /& 4 2 129506-51040  CAMSHAFT 1
44 l—é 5 2 122710-51050 BEARING, ROLLER 2
435% " o—30 6 2 129470-51060 RETAINER 1
/0 42_@ 23] 7 2 129470-51080  SEAL, OIL 1
? 13— 27 8 2 122710-51090 KEY 1
58 \ 15 9 2 12947051101  PLUNGER W/BARREL 4
35 244 e—29 12 2 12915551140 PIN, BARREL LOCKING 4
" 34 14— 13 2 174307-51170 RETAINER A 4
14 2 129155-51180  SPRING SHOE, PLUNGER 4
16 15 2 124950-51190  SPRING, PLUNGER 4
I 16 2 129155-51200  TAPPET ASSY 4
(F 164 16A 3 711100-51540 ROLLER ASSY 4
N 2 2 129155-51270 LOCKING, TAPPET 4
SO 23 2 129155-51280  O-RING S6 5
J( e%ee 24 2 129573-51300  VALVE W/SEAT, DELIV. 4
27 2 129573-51330___ SPRING, DELY. VALVE 4
28 2 129573-51340  GUARD, DELY. VALVE 4
29 2 124550-51350  GASKET, DELIVERY 4
30 2 124550-51370  O-RING, DELIVERY 4
31 2 129573-51370 STOPPER, VALVE 4
32 2 129155-51380 LOCKING (A) 2
33 2 129155-51390 LOCKING (B) 2
34 2 129555-51400 DEFLECTER 1
35 2 129155-51410  CHECK BOLT,DEFLECTOR 1
35A 2 129155-51420 PLUG (M16) 1
36 2 129155-51450 SHIM SET, ADJUSTING 1
37 2 129555-51500 RACK, CONTROL 1
38 2 26716-060002 NUT 6 2
39 2 129155-51521 BUSH, RACK 1
40 2 129155-51530  SPACER, AUX. SPRING 1
41 2 129155-51540  CIRCLIP 1
P 2 129155-51550 PINION, CONTROL 4
43 2 122117-51560  SCREW, PINION 4
44 2 174307-51560 PINION 4
45 2 129155-51570 PLUG (M12) 1
46 2 129155-51580  O-RING 1
47 2 129155-51591  SPRING, RACK 1
48 2 129155-51600 SHIM PACK 4
49 2 129555-51700  COVER 1
50 2 129555-51710  GASKET 1
51 2 129555-51750  COVER, SIDE 1
52 2 129555-51760  GASKET 1
53 2 129155-51790 LOCKING, RACK 1
F—AvF AT 54 2 129156-51910 LABEL, CAUTION 1
NOT. BOOST 55 2 121850-51960 O-RING, F.I.LPUMP 1
COMPEMSATOR TYPE 56 2 22217-060000 SPRING WASHER 6 2
57 2 22351-050010  SPRING PIN 5X10 2
58 2 24341-000160  O-RING 1A S-16.0 1
59 2 43400-500490  SEAL WASHER 16S 1
Remarks 60 2 26116-050302 BOLT M 5X 30 PLATED 2
INCORPORATED IN THIS FUEL INJECTION 62 2 26022050102 SCREW M 5X 10 1
PUMP ASSY(REF NO1) ++ CONTINUE ++ _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3s512  30.FUEL INJECTION PUMP(4JH2E)
(A)=4JH2E (D)=4JH2-DTE

FIg.30.FUEL INJECTION PUMP(4JH2E) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
FOT ¥ 3 vty 7 (4JH2-E) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. 30 2 INJECTION PUMP ® ® © O 6 @

63 2 12915552050  GASKET 1
22 64 2 12915852100  FEED PUMP ASSY 1
60 3328 /g 66 3 129158-52020 _ DIAPHRAGM 1
44 I—é 68 3 12915852060  COVER 1
43% }Q/ o—30 69 3 12915852070  GASKET 1
/0 42_@ 231 70 3 12915852080 SCREW, CROSS 6
? 13— 27 71 3 12915852090  CAP 2
58 N 15 72 3 12915852160  SPRING 1
35 24+ &—29 7 3 120158-52250 _ TAPPET 1
" 34 14— 74 3 12915852260  SPRING 1
75 3 12915852270  PIN, TAPPET 1
rT 16 76 3 12915852350 LEVER, PRIMING 1
77 3 12915852360  SPRING, RETURN 1
T?\ 78 3 12915852370  PIN, PRIMING LEVER 1
41404739 37 79 3 129158-52380 O-RING,PRIMING LEVER 1

T—arFrsdA47
NOT. BOOST
COMPEMSATOR TYPE

Remarks

1)GOVERNOR ASSY (FIG38) IS.
INCORPORATED IN THIS FUEL INJECTION
PUMP ASSY(REF NO1)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3s512  31.FUEL INJECTION PUMP(4JH2-UTE)

. (A)=4JH2E (D)=4JH2-DTE
FIg.31.FUEL INJECTION PUMP(4JH2-UTE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
“ s o o REF. LEV. PARTS NO. DESCRIPTION QTY I R
) l FOZ v (4JH2"UTE) ®w ® © O ® @
Fig. FUEL INJECTION PUMP 1 1 121450-01560  STUD M 8X 22 1
2 1 129574-51070 FI-P(VE 1
I 21 1 129574-51900 FUEL INJECTION PUMP 1 N
REFER TO FIG.40 (E=*1991.05)
22 1 129574-51901 FUEL INJECTION PUMP 1 s
(E=E41481)
3 1 129574-51250 RETAINER 1
1 129574-54030 BRACKET 1
I 41 1 129574-54031 BRACKET 1 N
(E=E41490)
5 1 129574-54090 NUT 1
6 1 24341-000500___ O-RING 1A S-50.0 1
7 7 1 26106-080652 BOLT M 8X 65 PLATED 3
8 1 26106-100162 BOLT M10X 16 PLATED 2
9 1 26106-100252 BOLT M10X 25 PLATED 1
10 1 26216-080282 STUD M 8X 28 PLATED 3
REFER T0 FIG.2 11 1 26366-080002 NUT M 8 3
12 1 26366-080002 NUT M 8 2
13 1 129574-25900  GEAR,F.l. PUMP 1
14 1 129574-25920  WEIGHT, DUMMY 1
15 1 26106-080182 BOLT M 8X 18 PLATED 3
16 1 22217-140000 SPRING WASHER 14 1
17 1 26776-140002 LOCK NUT M14 PLATED 1

14

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3s12  32.F.I.PIPE(4JH2-E, TE,HTE,DTE)

. (A)=4JH2E (D)=4JH2-DTE
FIg.32.F.|.P|PE(4JH2-E,TE,HTE,DTE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
o REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 32 FO7 < "\"/{’f 7 (4JH2'E, TE, HTE, DTE) ® ® () (O € @
Fig. FUEL INJECTION LINE 1 1 72957053100  VALVE ASSY. F.INJECT 2
I 1-1 1 729570-53200 VALVE ASSY, F.INJECT 4 s
(A=E09282)
2 1 729573-53100 FUEL INJECTION VALVE 4
2-1 1 729573-53050 FUEL INJECTION VALVE 4 N
(D=E31928)
3 1 729595-53100 VALVE ASSY. F.INJECT 4 4
4 2 129470-11920 GASKET 4 4 4 4
5 2 129570-53000 NOZZLE ASSY.F.INJECT 4
I 5.1 2 129506-53000 NOZZLE ASSY,F.INJECT 4 s
% ) (A=E09282)
8 2 129573-53000 NOZZLE ASSY,F.INJECT 4
REFER TO FIG.7 8-1 2 129573-53500 NOZZLE ASSY,F.INJECT 4 N
| REFER Tt (D=E31928)
) 11 2 129595-53000 NOZZLE ASSY.F.INJECT 4 4
27 & 14 2 114250-53080 NUT, NOZZLE CASE 4 4 4 4
& 15 2 129100-53100 HOLDER ASSY, NOZZLE 4 4 4 4
® 18 2 114250-53120 SPRING, NOZZLE 4 4 4 4
19 2 114250-53130 SEAT, NOZZLE SPRING 4 4 4 4
20 2 114250-53140 PLATE, STOP 4 4 4 4
21 2 114250-53210 PIN 8 8 8 8
22 2 114250-53400 SHIM PACK 4 4 4 4
29 1 122780-59100 RETAINER 2 2 2 2
30 1 123372-59100 CLAMP 2 2 2 2
31 1 129499-59811 PIPE, FUEL INJECTION 101
31A 1 129470-59811 PIPE, FUEL INJECTION 11
32 1 129499-59821 PIPE, FUEL INJECTION 11
27 1 129470-59821 PIPE, FUEL INJECTION 11
33 1 129499-59831 PIPE, FUEL INJECTION 11
33A 1 129470-59831 PIPE, FUEL INJECTION 11
34 1 129499-59841 PIPE, FUEL INJECTION 101
34A 1 129470-59841 PIPE, FUEL INJECTION 11
35 1 121870-59930 STAY 101 1 1
36 1 22217-080000 SPRING WASHER 8 101 1 1
37 1 26106-060202 BOLT M 6X 20 PLATED 4 4 4 4
38 1 26106-080202 BOLT M 8X 20 PLATED 11 1 1
39 1 26366-060002 NUT M 6 2 2 2 2

SUCTION MANIFOLD

REFER TO
z:s/ :

FIG.9.10.1
3 .

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  33.FUEL INJECTION PIPE(4JH2-UTE)

. (A)=4JH2E (D)=4JH2-DTE
FIg.33.FUEL INJECTION P|PE(4.JH2-UTE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
. o o REF. LEV. PARTS NO. DESCRIPTION QTY I R
, FO7 >34 7(4JH2-UTE) @ ® © ©® ©® @
Fig. FUEL INJECTION LINE 1 1 729595.53100  VALVE ASSY. F.INJECT 4
: [ 1 729573-53050  FUEL INJECTION VALVE 4 S
(E=E41526)
2 2 129470-11920  GASKET 4
3 2 12959553000  NOZZLE ASSY.F.INJECT 4
31 2 12957353500  NOZZLE ASSY,F.INJECT 4 S
(E=E41526)
6 2 114250-53080  NUT, NOZZLE CASE 4
7 2 129100-53100___ HOLDER ASSY, NOZZLE 4
10 2 114250-53120  SPRING, NOZZLE 4
REFER TO FIG.7 1 2 11425053130  SEAT, NOZZLE SPRING 4
12 2 114250-53140___ PLATE, STOP 4
13 2 11425053210  PIN 8
14 2 114250-53400  SHIM PACK 4
21 1 122780-59100__ RETAINER 8
© 23 2 12957459810  PIPE,FUEL INJECTION 1
()} 27 2 12957459820  PIPE,FUEL INJECTION 1
31 2 129574-59830___ PIPE,FUEL INJECTION 1
\ 35 2 12957459840  PIPE,FUEL INJECTION 1
39 1 26106-060202  BOLT M 6X 20 PLATED 8
40 1 26366-060002  NUT M 6 8

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 34.TIMER(4JH2-E,DTE)
(A)=4JH2E (D)=4JH2-DTE

Fig .34.T|MER(4JH2-E,DTE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
34 247 (4JH2-E) ® ® © © © @
i | 1 1 729499-54100 TIMER ASSY. 1 1 w
Fig. TIMER p—
2 2 129470-54510 GEAR ASSY, TIMER 1 1
5 2 129499-54550 HUB W/PIN 1 1
8 2 129470-54650 WEIGHT, TIMER 2 2
9 2 124310-54800 SPRING 2 2
10 2 119620-54900 SHIM SET 1 1
16 2 121850-54900 SHIM SET 2 2
19 2 22242-000320 CIRCLIP 32 1 1
20 2 124410-54940 PLUG 1 1
21 2 23414-240031 GASKET 24 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3s12 35.FUEL PIPE(4JH2-E,TE,HTE,DTE)

. A)=4JH2E D)=4JH2-DTE
Fig.35.FUEL PIPE(4JH2-E,TE,HTE,DTE) (Bradz-TE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
FO/\O‘f 7(4JH2-E, TE, HTE, DTE) REF. LEV. PARTS NO. DESCRIPTION o o (C;?'T‘ED) o o I R
Fig. 5 FUEL LINE
1 1 101304-59020 JOINT 12, PIPE 3 3 3 3
| 2 1 129470-59120 PIPE, FUEL
| 3 1 129470-59120 PIPE, FUEL
4 1 104200-59170 GASKET 12 1 1 1 1
5 1 121750-59890 CLAMP 140 1 1 1 1
6 1 23080-013000 CLAMP 13,HOSE 4 4 4 4
7 1 23414-120000 GASKET 12, ROUND 5 5 5 5
8 1 23857-060000 JOINT BOLT 6 3 3 3 3
9 1 101304-59020 JOINT 12, PIPE 1 1 1 1
10 1 124066-59100 CLAMP 8 9 9 9 9
11 1 129495-59300 BOLT, PIPE JOINT 1 1 1 1
12 1 129470-59530 JOINT,FUEL RETN.PIPE 1 1 1 1
| 13 1 129470-59540 PIPE, FUEL OIL
| 14 1 119000-59550 PIPE, FUEL RETURN
| 15 1 129470-59560 PIPE, FUEL RETURN
16 1 129150-59580 CAP
17 1 129100-59951 VALVE ASSY, CHECK 1 1 1 1
| 23 1 23080-013000 CLAMP 13,HOSE
24 1 23414-080000 GASKET 8, ROUND 1 1 1 1
25 1 23414-120000 GASKET 12, ROUND 2 2 2 2
26 1 23414-140000 GASKET 14, ROUND 2 2 2 2
27 1 26106-080102 BOLT M 8X 10 PLATED 1 1 1 1
28 1 129470-55601 STRAINER ASSY, FUEL 1 1 1 1
30 2 129470-55700 STRAINER 1 1 1 1
| 30-1 2 129470-55701 STRAINER ASSY, FUEL 1 1 1 1 N
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01)
31 1 26106-100302 BOLT M10X 30 PLATED 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 36.FUEL PIPE(4JH2-UTE)

. A)=4JH2E D)=4JH2-DTE
Fig.36.FUEL P|PE(4JH2-UTE) EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
FO/\’fj (4 H UTE) REF. LEV. PARTS NO. DESCRIPTION QTY I R
. ®w ® © O ®» @
Fig. 3 FUEL LINE (4JH2-UTE) 1 1 105300-44451  CUSHION, RUBBER 2
2 1 129574-55651 BRACKET, F.O.FILTER 1
3 1 129574-55800 STRAINER ASSY, FUEL 1
9 4 2 129574-55730 SENSOR 1
@ 1 5 2 129574-55710 STRAINER 1
e 6 2 129574-55700 BODY ASSY, VALVE 1
< 12 7 3 12185755750  PLUG 1
y— 8 3 121857-55760 WASHER 1
S | 8A 2 129574-55780 O-RING 1 w
9 (@ (E=FROM 1ST)
B—1 9 1 26106-080552 BOLT M 8X 55 PLATED 2
@__]3 10 1 26216-100552 STUD M10X 55 PLATED 2
2118 19 18 19 18 19 18 11 1 26366-100002 NUT M10 2
12 1 26716-100002 NUT 10 2
13 1 45511-501250 SPACER 2
14 1 129470-59540 PIPE, FUEL OIL 1
15 1 119171-59910 JOINT, PIPE 1
16 1 23080-013000 CLAMP 13,HOSE 2
17 1 23414-120000 GASKET 12, ROUND 1
18 1 124066-59100 CLAMP 8 9
19 1 119000-59550 PIPE, FUEL RETURN 3
20 1 129100-59560 PIPE, FUEL RETURN 1
21 1 129150-59580 CAP 1
22 1 129574-59990 JOINT 1
23 1 23414-120000 GASKET 12, ROUND 2

REFER TO FIG31

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.37.GOVERNOR(4JH2-TE,HTE,DTE)

. 77$4(4JH2, TE, HTE, DTE)
Fig. 37 GOVERNOR

REFER T0 FIG.10,11

. 84
e

7—:>7#947

LY.
He
%5j> &-76

837] ff@%\
sl yy| 60888788 5

PREVIOUS ~9

d

Qg x
“Poal
ERY v—

CLASSIFIED MARK
I
9

4 30

29

BOOST COMPEMSATOR TYPE

Remarks

BOOST COMPEMSATOR TYPE.

1) SELECTIVE PART; CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER. (REFER TO THE ILLUSTRATION)

2) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.51-1, & 77-1.

YOoOR3512 37.GOVERNOR(4JH2-TE,HTE,DTE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129155-51280 O-RING S6 2 2 2
3 1 129595-61011 HOUSING,GOVERNOR 1
31 1 129595-61012 HOUSING,GOVERNOR 1 1 1 F 2
(D=E31796)
4 1 129595-61050 GASKET 1 1 1
5 1 129155-61060 COVER, GOVERNOR CASE 1 1 1
6 1 129155-61070 GASKET, CASE COVER 1 1 1
7 1 129595-61080 SUPPORT 1 1 1
8 1 129155-61120 LINK L=30(MARK 0 1 1 1 1
9 1 129155-61130 LINK L=31(MARK 1 1 1 1 1
10 1 129155-61140 LINK L=30.5(MARK 05) 1 1 1 1
15 1 129595-61200 WEIGHT ASSY, GOV. 1 1 1
19 1 129155-61341 SLEEVE 1 1 1
20 1 129100-61400 SHAFT ASSY, CONTROL 1 1 1
23 1 129155-61430 SPACER, SHAFT 1 1 1
24 1 129499-61440 THROTTLE LEVER 1 1 1
25 1 129155-61450 BOLT, REVOL. LIMIT 1 1 1
26 1 129155-61460 BOLT, IDLE LIMIT 1 1 1
27 1 129155-61470 BOLT, FUEL CONTROL 1 1 1
28 1 129155-61490 SHAFT, GOV. LEVER 1 1 1
29 1 129595-61500 LEVER.ASSY 1 1 1
30 2 174307-51700 SHIM SET 2 2 2
34 2 119843-61540 SPRING 1 1 1
35 2 129155-61540 SHIFTER 1 1 1
39 2 22272-000040 CIRCLIP E- 4 1 1 1
40 2 26022-060122 SCREW M 6X 12 1 1 1
41 1 129595-61600 CASE 1 1 1
42 1 129595-61610 BUSH 1 1 1
43 1 129595-61620 ROD 1 1 1
44 1 129595-61631 LEVER 1 1 1
45 1 129499-61650 SPRING, FUEL CONTROL 1 1 1
46 1 129595-61660 RING 1 1 1
47 1 129595-61670 BOLT 1 1 1
48 1 129595-61680 DIAPHRAGM 1 1 1
49 1 129595-61691 SPRING 1 1 1
50 1 129100-61730 SPRING 1 1 1
50-1 1 129573-61700 SPRING, GOVERNOR 1 N
(D=E32327)
51 1 129595-61801 LEVER,STOP 1
51-1 1 129595-61802 LEVER, STOP 1 1 1 S
(D=E31796)
54 1 129155-61810 PIN, STOP LEVER 1 1 1
55 1 129595-61820 SPRING
55-1 1 129595-61821 SPRING 1 1 1 S
(D=E31796)
56 1 129155-61830 O-RING S10 1 1 1
57 1 129499-61890 RETAINER 1 1 1
58 1 129595-61901 LEVER 1 1 1
59 1 129595-61911 SPRING 1 1 1
60 1 129100-61930 NUT, CAP 1 1 1
61 1 129595-61931 PIN 1 1 1
62 1 129595-61951 COVER 1 1 1
63 1 129595-61961 GASKET 1 1 1
64 1 124550-66370 LOCK NUT M 6 1 1 1

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.37.GOVERNOR(4JH2-TE,HTE,DTE)

. 77$4(4JH2, TE, HTE, DTE)
Fig. 37 GOVERNOR

REFER T0 FiG.10,11

. 84
e

7—:>7#947
BOOST COMPEMSATOR TYPE

LY.
He
%5j> &-76

87
Mlus| 60888788 5

%
PREVIOUS
0 O
o

DERY T2
CLASSIFIED MARK

8
9

YOoOR3512 37.GOVERNOR(4JH2-TE,HTE,DTE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
65 1 104104-67300 SPRING, RETURN 1 1 1
66 1 22117-040000 WASHER 4 1 1 1
67 1 22117-060000 WASHER 6 1 1 1
68 1 22190-080000 SEAL WASHER 8(BOLT) 2 2 2
69 1 22190-100000 SEAL WASHER 10(BOLT) 2 2 2
69-1 1 43400-500430 SEAL WASHER 10S 2 2 2 N
(B=EXXX) (C=EXXX) (D=EXXX)
70 1 22272-000060 CIRCLIP E- 6 2 2 2
| 71 1 22287-060000 WASHER 6 3 3 3 z
(B=*1990.07) (C=*1990.07) (D=*1990.07)
72 1 22287-120000 WASHER 12 1 1 1
73 1 22360-040000 SNAP PIN 4 2 2 2
| 73-1 1 22372-040000 SNAP PIN 4 2 2 2 N
(B=EXXX) (C=EXXX) (D=EXXX)
74 1 22372-060000 SNAP PIN 6 1 1 1
75 1 23414-050000 GASKET 5 1 1 1
I 75-1 1 43400-500390 SEAL WASHER 6S 1 1 1 N
(B=EXXX) (C=EXXX) (D=EXXX)
76 1 23887-100002 PLUG 10 2 2 2
7 1 24311-000080 O-RING 1A P-8.0 1
77-1 1 24311-240100 O-RING 1A P-10A 1 1 1 S
(D=E31796)
78 1 24311-000110 O-RING 1A P-11.0 1 1 1
79 1 26022-050102 SCREW M 5X 10 8 8 8
80 1 26106-060182 BOLT M 6X 18 PLATED 1 1 1
81 1 26106-060202 BOLT M 6X 20 PLATED 6 6 6
82 1 26366-080002 NUT M 8 1 1 1
83 1 26557-060162 SCREW M 6X 16 3 3 3
83-1 1 26106-060162 BOLT M 6X 16 PLATED 3 3 3 N
(B=*1990.07) (C=*1990.07) (D=*1990.07)
84 1 26667-080002 CAP NUT M 8 1 1 1
85 1 26756-060002 LOCK NUT 6 2 2 2
86 1 26756-080002 LOCK NUT M 8 PLATED 1 1 1
87 1 26776-120002 LOCK NUT M12 PLATED 2 2 2
88 1 43400-500450 SEAL WASHER 12S 2 2 2

Remarks

BOOST COMPEMSATOR TYPE.

1) SELECTIVE PART; CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER. (REFER TO THE ILLUSTRATION)

2) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.51-1, & 77-1.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 38.GOVERNOR(4JH2E)

. A)=4JH2E D)=4JH2-DTE
FIg.38.GOVERNOR(4JH2E) EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
4 15F(4JH2-E) REF. LEV. PARTS NO. DESCRIPTION QTY I R
pig.3 8 GOVERNOR @ ® (© © © ®
1 1 129155-51280  O-RING S6 2
T—ar+ 547 2 1 129155-61011  CASE, GOVERNOR 1
NOT. BOOST COMPEMSATOR TYPE 3 1 129155-61050 GASKET, GOV. CASE 1
53 68 ) 1 12915561060  COVER, GOVERNOR CASE 1
5 1 129155-61070  GASKET, CASE COVER 1
6 1 129155-61120 __ LINK L=30(MARK 0 1 1
2 7 1 12915561130  LINK L=31(MARK 1 1 1
8 1 12915561140  LINK L=30.5(MARK 05) 1 1
9 1 129595-61200  WEIGHT ASSY, GOV. 1
59 13 1 129155-61341  SLEEVE 1
14 1 129100-61400  SHAFT ASSY, CONTROL 1
17 1 129155-61430 ___ SPACER, SHAFT 1
21 1 129499-61440  THROTTLE LEVER 1
f%\ 22 1 129155-61450  BOLT, REVOL. LIMIT 1
. )] 23 1 129155-61460 __ BOLT, IDLE LIMIT 1
24 1 129155-61470  BOLT, FUEL CONTROL 1
25 1 129155-61480  SPACER ASSY 2
7> S 30 1 129155-61490 ___ SHAFT, GOV. LEVER 1
0 31 1 129500-61500  LEVER ASSY, GOVERNOR
r 32 2 174307-51700  SHIM SET 2
48 2 26022-060122  SCREW M 6X 12 1
57 69 24 ) 1 129155-61540  SHIFTER 1
50 1 129470-61650  SPRING, FUEL CONTROL 1
74 21 51 1 129100-61730____ SPRING 1
52 1 129473-61801  LEVER, STOP
53 1 129155-61810  PIN, STOP LEVER 1
2 54 1 129100-61821 __ SPRING, RETURN 1
& % 55 1 129155-61830  O-RING S10 1
CLASSIFIED MARK 56 56 1 129499-61890  RETAINER 1
6 Q 75 23 RereR 10 1030 57 1 129100-61930____ NUT, CAP 1
L 61 67 ,\ 67678 - 58 1 129155-61950  BOLT, WASHER BASED 1
N 32 'J 59 1 124550-66370  LOCK NUT M 6 1
QD\/'O @3 Y 60 1 104104-67300___ SPRING, RETURN 1
3 REFER 70 FI0.30 61 1 22117-040000  WASHER 4 1
B \ % 62 1 22190-100000  SEAL WASHER 10(BOLT) 1
A 25 63 2% 62-1 1 43400-500430 _ SEAL WASHER 10S 1 N
(A=EXXX)
\H}\ hid i‘%ﬁ 63 1 22272-000040  CIRCLIP E- 4 1
fz 2) , > Lo 64 1 22272-000060 __ CIRCLIP E- 6 2
8 39 65 1 22287-120000  WASHER 12 1
— /@@ 66 1 22351-030016  SPRING PIN 3X16 1
31 13 7665 ._.‘,, ' 67 1 22360-050000 __ SNAP PIN 5 2
I 671 1 22372-040000  SNAP PIN 4 2 N
(A=EXXX)
68 1 23414-050000  GASKET 5 1
REFER T0 F10.30 661 1 43400-500390  SEAL WASHER 6S 1 N
(A=EXXX)
69 1 23414-100014____ PACKING 10,ROUND 1
70 1 23887-100002  PLUG 10 1
71 1 24311-240100  O-RING 1A P-10A 1
Remarks 72 1 26022-050102 _ SCREW M 5X 10 4
NOT BOOST COMPEMSATOR TYPE. 73 1 26106-060202  BOLT M 6X 20 PLATED 6
1) SELECTIVE PART; CERTAIN THE CLAS “ 1 26366-080002  NUT M8 1
-SIFICATION MARK WHEN PLACE YOUR s 1 26756-060002 LOCKNUT6 1
ORDER. (REFER TO THE ILLUSTRATION) ++ CONTINUE ++ )
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.38.GOVERNOR(4JH2E)

) # 134 (4JH2-E)
Flg~3 8 GOVERNOR

@\/3@ %2 J§/|
8901 7y 2y
50 l,\‘{5—49
¢

T=arrev47
NOT. BOOST COMPEMSATOR TYPE
53 68 71 54

67 6,7,8

> q REFER 10 FI0.30
25

2 (9’
e ‘
SENRY v—y
?% CLASSIFIED MARK 56
66 S 75 23 REFER T0 F16.30
61 67

Q
o
"3 13 76 65 @]

8
A\

REFER T0 FI6.30

YOOR3512 38.GOVERNOR(4JH2E)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
76 1 26776-120002 LOCK NUT M12 PLATED 1

Remarks

NOT BOOST COMPEMSATOR TYPE.

1) SELECTIVE PART; CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER. (REFER TO THE ILLUSTRATION)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 39.ENGINE STOP&COLD START DEVICE

. A)=4JH2E D)=4JH2-DTE
Fig.39.ENGINE STOP&COLD START DEVICE (Bradz-TE o UTE®)
(C)=4JH2-HTE (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 3 FHUTFAYIF&FV 2L —T0 @ ® © ©® ©® @
Fig. ENGINE STOP & COLD START DEVICE 1 1 129590-67310  CLAMP 11 1
2 1 22414-250150  COTTER PIN 2.5X15 1111
3 1 26116-050142  BOLT M 5X 14 PLATED 11 1 1
2 1 26756050002 LOCK NUT M 5 PLATED T 1 1 1
5 1 129470-67550  CABLE (L=4000), STOP 101 1 1 1
6 1 120470-67560__ CABLE L=7000 11 11 1
7 1 121750-50890  CLAMP 140 T 1 1
8 1 12059567310  CLAMP 111
9 9 1 129500-67420  CABLE L=500 101 1
0 1 26116-050142  BOLT M 5X 14 PLATED T 1 1
1 1 26116-050202  BOLT M5X20 111
REFER T0 F16.40 12 1 26756-050002  LOCK NUT M 5 PLATED 11 1
= 1 41710-001300  JOINT T 1 1

5

6
FoORYFaARLTEY
OPTIONAL PART

FroobnLin—

COLD START LEVER

R by TLsi—
STOP LEVER

Remarks

1) OPTIONAL PARTS

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 yoor3s512 40.SPEED REMOTE CONTROL DEVICE

. A)=4IH2E D)=4JH2-DTE
Fig.40.SPEED REMOTE CONTROL DEVICE (Bradz-TE BraiHz UTE(E)
(C)=4JH2-HTE (F=
40 AF—FKarrO-nvHF REF. LEV. PARTS NO. DESCRIPTION o o (C;?'T‘ED) o o I R

Fig. SPEED REMOTE CONTROL DEVICE T T 120580-67100  BRACKET T E—
2 1 129470-67200 RETAINER, JOINT 1 1 1 1
6 2 22242-000100 CIRCLIP 10 1 1 1 1
7 1 22217-050000 SPRING WASHER 5 2 2 2 2
8 1 22217-080000 SPRING WASHER 8 2 2 2 2
9 1 22414-250150 COTTER PIN 2.5X15 1 1 1 1 1
10 1 23414-080000 GASKET 8, ROUND 1 1 1 1
1 1 26106-080122 BOLT M 8X 12 PLATED 2 2 2 2 2
12 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1 1
13 1 26366-080002 NUT M 8 1 1 1 1
14 1 26557-050122 SCREW M 5X 12 2 2 2 2
15 1 26716-050002 NUT M 5 2 2 2 2
16 1 129590-67110 BRACKET,CABLE 1 1 1
17 1 41710-000410 CLAMP 1 1 1 1 1
18 1 129590-67140 BRACKET 1 1 1
19 2 26106-080122 BOLT M 8X 12 PLATED 2 2 2
20 1 41701-001720 BRACKET 1
21 1 129574-67100 BRACKET 1
22 1 105311-67200 RETAINER, JOINT 1
26 2 22242-000100 CIRCLIP 10 1
27 1 121574-86320 RETAINER 1
28 1 26022-050122 SCREW M 5X 12 2

REFER TO FIG.3§

4JH-UTE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.41.STARTING MOTOR

rie

ARB=F1 T3
STARTING MOTOR

Yoor3512 41.STARTING MOTOR

(A)=4JH2E (D)=4JH2-DTE

(B)=4JH2-TE (E)=4JH2-UTE(B)

(C)=4JH2-HTE (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @
1 1 171008-77010 STARTER T 1 1 1 1
2 2 171008-77400  ARMATURE ASSY 11 1 1 1
3 3 171008-77410 BEARING(1) 101 1 1 1
4 3 171008-77420 BEARING(2) T 1 1 1 1
6 2 171008-77440 COIL ASSY, FIELD 101 1 1 1
7 3 171008-77450 SCREW, POLE CORE SET 4 4 4 4 4
8 3 171008-77460 BRUSH (+) > 2 2 2 2
9 2 171008-77470 HOLDER ASSY, BRUSH 11 1 1 1
10 3 171008-77480 BRUSH () 2 2 2 2 2
11 3 171008-77490 SPRING, BRUSH 4 4 4 4 4
12 2 171008-77500 COVER, REAR 101 1 1 1
13 2 171008-77510 HOUSING ASSY, GEAR 11 1 1 1
14 2 171008-77520 HOUSING, CENTER T 1 1 1 1
15 2 171008-77530 SWITCH, MAGNETIC 11 1 1 1
16 2 171008-77540 LEVER SET, SHIFT 101 1 1 1
19 2 171008-77570 COVER SET, DUST 101 1 1 1
o191 2 171008-77571 DUST COVER,(NON-ASB. 101 1 1 1
(A=1190.08) (B=1990.08) (C=1990.08) (D=1990.08) (E=1990.08)

2% 2 171008-77640 BOLT, THROUGH 2 2 2 2 2
27 2 171008-77650 PINION ASSY 11 1 1 1
28 3 171008-77660 SHAFT, PINION 101 1 1 1
29 3 171008-77670 STOPPER SET, PINION T 1 1 1 1
33 3 171008-77720 CLUTCH ASSY 101 1 1 1
34 4 171008-77730 BALL BEARING (3) 101 1 1 1
35 4 171008-77740 BALL BEARING (4) 101 1 1 1
36 2 171008-77750 COVER, M TERMINAL 11 1 1 1
37 2 26106-060322 BOLT M 6X 32 PLATED 2 2 2 2 2
38 2 26106-060402 BOLT M 6X 40 PLATED 3 3 3 3 3
39 1 124550-77030 COVER, TERMINAL 101 1 1 1
40 1 26116-120302 BOLT M12X 30 PLATED 2 2 2 2 2
41 1 123310-77640 SWITCH, BATTERY T 1 1 1 1
42 1 22724-800380 SCREW 8X 38 2 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 42.GENERATOR

. A)=4JH2E D)=4JH2-DTE
Fig.42.GENERATOR EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (=
42 SrL— 5 REF. LEV. PARTS NO. DESCRIPTION QTY I R
] »n ® (€ (O B (F

Flg' GENERATOR 1 1 129772-77200 GENERATOR(12V-55A) 1 1 1 1 1
2 2 XL15571001 ROTOR ASSY 1 1 1 1 1
3 3 X6201SD BALL BEARING 1 1 1 1 1
4 2 XL15542001 STATOR ASSY 1 1 1 1 1
5 2 XL15553002 COVER ASSY, REAR 1 1 1 1 1
6 3 XL22553012 COVER, REAR 1 1 1 1 1
7 3 XL1556315 REGULATOR ASSY,BRUSH 1 1 1 1 1

8 4 XL2255330 BRUSH ASSY 1 1 1 1 1 1
9 4 XL12013262 BRUSH 2 2 2 2 2
10 4 XTR1Z63 REGULATOR 1 1 1 1 1
1 4 XL2251318 CONDENCER ASSY 1 1 1 1 1
12 4 XL13513134 BOLT M5 2 2 2 2 2
13 3 XL2253320 DIODE ASSY 1 1 1 1 1
14 2 XL2253400 FRONT COVER ASSY 1 1 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1 1 1
16 3 X6203BM BALL BEARING 1 1 1 1 1
17 2 XL22555001 PULLEY ASSY 1 1 1 1 1
18 2 XL15018015 BOLT, THROUGH 4 4 4 4 4
19 2 XL1501810 NUT ASSY, PULLEY 1 1 1 1 1
20 2 XL15028001 SCREW ASSY 1 1 1 1 1
21 1 129470-77330 ADJUSTER, BELT 1 1 1 1 1
22 1 129470-77340 SPACER 1 1 1 1 1
23 1 22137-080000 WASHER 8, POLISHED 1 1 1 1 1
24 1 22137-100000 WASHER 10,POLISHED 1 1 1 1 1

| 24-1 1 22137-100000 WASHER 10,POLISHED 2 2 2 2 2 K
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
25 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1 1 1
26 1 26106-101152 BOLT M10X115 PLATED 1 1 1 1 1
26-1 1 26116-101202 BOLT M10X120 PLATED 1 1 1 1 1 R
(A=*1989.11) (B=*1989.11) (C=*1989.11) (D=*1989.11) (E=*1989.11)

27 1 26716-100002 NUT 10 1 1 1 1 1

REFER T0 FIG.23

REFER T0 FIG.2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.43.CLUTCH REMOTE CONTROL

| 43 75w F1)EDAKBW20 & KBW21)
Fig. CLUTCH REMOTE CONTROL

REFER TO F16.73,80

Yoor3512 43.CLUTCH REMOTE CONTROL
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129470-86250 JOINT 1 1 1 1

2 1 128370-86280 CLEVIS 12SQ-48L 1 1 1 1

3 1 129470-86310 BRACKET 1 1 1 1

4 1 22113-060000 WASHER 6 1 1 1 1

5 1 22217-050000 SPRING WASHER 5 2 2 2 2

6 1 22217-080000 SPRING WASHER 8 1 1 1 1

7 1 22414-160100 COTTER PIN 1.6X10 1 1 1 1

8 1 26106-060162 BOLT M 6X 16 PLATED 2 2 2 2

9 1 26366-080002 NUT M 8 1 1 1 1

10 1 26557-050082 SCREW M 5X 8 2 2 2 2

1 1 41710-000410 CLAMP 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  44.WIRE HARNESS & SENSOR(4JH2-UTE

. A)=4JH2E D)=4JH2-DTE
Fig.44.WIRE HARNESS & SENSOR(4JH2-UTE (BrapTE Bz UTE®)
(C)=4JH2-HTE (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
7N\ —
ris B it Dame ety CLEVTE)
1 1 129574-77910 HARNESS, WIRE 1
~17-2 %M rmnen I 1-1 1 129574-77911 HARNESS, WIRE 1 S
~18-3 REFER TO FIG. 0 et iv? (E=E40733)
@ |_—ele 6 > 1 124770-77940 PROTECTOR 1
5 3 1 124070-77950  CLAMP 1
4 4 1 22137-080000 WASHER 8, POLISHED 1
5 1 22217-080000 SPRING WASHER 8 1
6 1 26106-080162 BOLT M 8X 16 PLATED 1
7 1 124060-39451 SENDER, OIL PRESSURE 1 1
8 1 129470-39600 DAMPER 1 1
11 1 123482-39670 DAMPER 1 1
12 1 128170-91160 SENSOR, TACHOMETER 1 1
13 1 124413-91300 SENSOR 1 1
14 1 120130-91370 SWITCH, THERMO(100C 1 1
15 1 144626-91560 SENDER UNIT 1 1
16 1 144626-91570 SENDER UNIT 1 1
Rﬁfﬁ'ﬁ;&é?ﬁ;’a 17 1 119171-77701 HARNESS, WIRE(6M 1 1
' TR o waren puwe | 171 1 129574-77720 HARNESS, WIRE(6M) 1 s 1
@ézz 16 REFER T9 o3 (E=E40733)
i oy Furr- A 1172 1 129574-77720-1 HARNESS, WIRE(6M) 1 N 1
REFER TO FIG.23 (E=E40923)
18 1 119171-77710 HARNESS, WIRE(4M 1 1
I 181 1 127610-77710 HARNESS, WIRE(3.8M) 1 N 1
(E=E40701)
| 182 1 129574-77710 HARNESS, WIRE(4M) 1 s 1
(E=E40733)
| 18-3 1 129574-77710-1  HARNESS, WIRE(4M) 1 N 1
(E=E40923)
19 1 119171-77980 HARNESS, WIRE 1 1
20 1 124617-91850 RELAY 1 1
I 21 1 129574-77820 HARNESS, WIRE 1 w2
@_5_30 (E=E40923)
iy | 22 1 129590-59200 CLAMP 1 W 2
=26 (E=E40923)
. | 23 1 194555-62750 RUBBER, CUSHION 1 w2
FL?INTEL Weis ine Ré}tggn;g’c:‘_la | (E=E40023)
B LN o IHSiEER 8 I 24 1 26106-080142 BOLT M 8X 14 PLATED 2 w2
REFERENGES"HUS. 11 REFER 70 FIG.I16 (E=E40923)
T0 30, WERE_ ADDED I 25 1 26716-080002 NUT M 8 2 W 2
(E=E40923)
24 I 26 1 126630-91591 SWITCH,OIL PRESSURE 1 w 2
5 3 2 REFER TO FIG.23 (ESE40923)
4 " . | 27 1 129570-91320 SWITCH, THERMO(108C 1 w 2
ARt e | 28 1 126630-91560 SENDER UNIT e 1 w 2
AT 27 (B=ra0929)
REFER TO FIG.3 29 I 29 1 126630-91570 SENDER UNIT 1 w 2
7o ay REFER T0 FIG.23 040 - (E=E40923)
OPTIONAL c00L1NG FRESH YATER PuNP | 30 1 46150-504360 SENDER UNIT 1 W 2
(E=E40923)

Remarks
(1) OPTIONAL

(2) OPTIONAL : 2POLE TYPE (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.45.TOOL

Fig. 4

agy
TOOL

FORYFITELTE
OPTIONAL PARTS

—8

YOOR3512 45.TOOL
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 704507-92100 BOX ASSY, TOOL 1 1 1 1 1
2 2 104200-92350 DRIVER, SCREW 1 1 1 1 1
3 2 104200-92600 BOX, TOOL 1 1 1 1 1
4 2 28110-100130 WRENCH 10X13 1 1 1 1 1
5 2 28110-120140 WRENCH 12X14 1 1 1 1 1
6 2 28110-170190 WRENCH 17X19 1 1 1 1 1
7 2 28110-220240 WRENCH 22X24 1 1 1 1 1
8 1 129470-92300 TOOL ASSY. 1 1 1 1 1 1
9 2 129470-92310 RETAINER(A,F.I.VALVE 1 1 1 1 1 1
10 2 129470-92320 RETAINER(B,F.I.VALVE 1 1 1 1 1 1
1 2 26716-120002 NUT 12 1 1 1 1 1 1

Remarks
1) OPTIONAL PARTS

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 46.SPARE PART

. (A)=4JH2E (D)=4JH2-DTE
Fig.46.SPARE PART (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

A / ol @ ® © ® ©® ©
. 121370-08351 MOUNTING, FLEXIBLE
Flg‘ SPA RE PART 129470-08350 MOUNTING, FLEXIBLE

120445-44530 TANK ASSY, RESERVE

120445-44540 BRACKET, SUB-TANK
124790-44560 PIPE, C. WATER
23010-013000 CLAMP 13

o o a|lew N e
R
N R RN
N R RN
N R RN
N R RN
N R RN

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.47.GENERATOR

Fig. 47 gEJI:\lleR/ATTgR

12
15

1413 3 2 4

REFER T0 FIG.23

REFER TO FIG.2

Yoor3512 47.GENERATOR
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129470-77200 GENERATOR(12V-80A) 1 1 1 1 1

2 2 XL1805100 ROTOR ASY 1 1 1 1 1

3 2 XL1801200 STATOR ASY 1 1 1 1 1

4 2 XL1809300 COVER ASSY, REAR 1 1 1 1 1

5 3 XL1805301 COVER, REAR 1 1 1 1 1

6 3 XL1556315 REGULATOR ASSY,BRUSH 1 1 1 1 1

7 4 XL2255320 DIODE L225-5320 1 1 1 1 1

8 4 XL1801335 BRUSH 2 2 2 2 2

9 4 XTR1Z63 REGULATOR 1 1 1 1 1

10 3 XL1808320 DIODE ASY 1 1 1 1 1

1 3 XL2251318 CONDENCER ASSY 1 1 1 1 1

12 2 XL23534011 COVER ASSY, FRONT 1 1 1 1 1

13 3 XL150M14041 RETAINER 1 1 1 1 1

14 3 X6303BM BALL BEARING 6303B 1 1 1 1 1

15 2 XL1805500 PULLEY ASSY 1 1 1 1 1

16 2 XL18018015 THROUGH BOLT 4 4 4 4 4

17 2 XL1501810 NUT ASSY, PULLEY 1 1 1 1 1

18 2 X6201NC BALL BEARING 1 1 1 1 1

19 2 XL15028001 SCREW ASSY 1 1 1 1 1

20 2 124080-77520 BOLT M5 2 2 2 2 2

21 1 129470-77330 ADJUSTER, BELT 1 1 1 1 1

22 1 129470-77340 SPACER 1 1 1 1 1

23 1 22137-080000 WASHER 8, POLISHED 1 1 1 1 1

24 1 22137-100000 WASHER 10,POLISHED 1 1 1 1 1

| 24-1 1 22137-100000 WASHER 10,POLISHED 2 2 2 2 2 K
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
25 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1 1 1
26 1 26106-101152 BOLT M10X115 PLATED 1 1 1 1 1
26-1 1 26116-101202 BOLT M10X120 PLATED 1 1 1 1 1 R
(A=*1989.11) (B=*1989.11) (C=*1989.11) (D=*1989.11) (E=*1989.11)
27 1 26716-100002 NUT 10 1 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 48.MIXING ELBOW

. (A)=4JH2E (D)=4JH2-DTE
Fig.48.MIXING ELBOW (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
4 8 R UTH REF.  LEV.  PARTSNO. DESCRIPTION e (c;? TY(D) P I R
Flg' MIXING ELBOW 1 1 129472-13500 ELBOW MIXING COMP. 1 1 1 1
3 2 129472-13560 PLUG PT3/4 1 1 1 1
4 1 129792-13520 GASKET 1
4-1 1 129472-13520  GASKET 11 1 1 N
(D=E31928)
5 1 129472-13550 SUPPORT 1 1 1 1
6 1 129472-49050 PIPE 1 1 1 1
7 1 123325-49421 JOINT, PIPE 1 1 1 1
8 1 26106-080352 BOLT M 8X 35 PLATED 4 4 4 4
6 9 1 26703-080002 NUT M 8 4 3 3 3 3
1 129470-13540  ELBOW 1
1 129472-18090 GASKET 1
1 129470-49050 PIPE, COOLING WATER 1

REFER T0 FIG.14

A4JH2-E

REFER T0 FIG. 24

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3s512  49.ELECTRIC BILGE PUMP(12V)

H (A)=4JH2E (D)=4JH2-DTE
FIg.49.ELECTR|C BILGE PUMP(]_ZV) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
- . T ST S REF. LEV. PARTS NO. DESCRIPTION QTY I R

. 49 FYFTELS KT (12V) ® ® © © ©® 6
Fig. ELECTRIC BILGE PUMP(12V) 7 1 977782-00121 _ PUMP ASSY, W/TIMMER T 1 1 1 1
2 2 XBP2901200 MOTOR ASSY. 11111
— 7L ASSY 3 2 XBP1901300 PUMP SET 101 1 1 1
£— 4 ASSY CABLE ASSY a 2 XBP1902400 VACUUM SWITCH ASSY T 1 1 1 1
MOTOR ASSY 5 2 XBP1905500 CABLE ASSY. 101 01 1 1
> 6 2 XBP1902810 STRAINER 101 1 1 1
PUMP KIT 7 2 XBP1901820 OUTLET T 1 1 1 1
8 2 XBP1901830 HOSE 101 1 1 1
ZbL—F o= 9 2 XBP1901910 SPACER 1 1 1 1 1
STRAINER . 10 2 XBP1901920 CLAMP 1 1 1 1 1
(,‘:Eagﬂf 23 73 ASSY 1 2 XBP1901950 SCREW SET 101 01 1 1
CH ASSY 128 2 947859-20010 IMPELLER t 1 1 1 1

NyFl— XG—=F4 T XL9F
BATTERY START SWITCH

NELDLXA vF
VACUUM SWITCH

H 7 ASSY
PUMP ASSY

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 50.SEA WATER FILTER

. (A)=4JH2E (D)=4JH2-DTE
Fig.50.SEA WATER FILTER (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

(C) (D)

@
o

(F)

. BO 2fATav%
Fig. SEA WATER STRAINER

[N
=

24311-000060 O-RING 1A P-6.0
23072-101000 HOSE (25/33X1000)

=
N

23000-041000 CLAMP 41
26116-080302 BOLT 8X30
26703-080002 NUT M 8

B
N )

1 1 919400-02500  STRAINER T 1 1 1 1

2 2 XTST255001 BODY 101 01 1 1

3 2 XTST255002 BOLT M 8X125 101 1 1 1

7 é ;a 4 2 XTST25S003 PIPE, OUTER 1 1 1 1 1
5 2 XTST255004 PLUG M & 101 01 1 1

L6 /”@ 6 2 XTST255005 PACKING 11 1 11
7 2 26664-080002  CAP NUT M 8 T 1 1 1 1

8 2 XTST255007 COVER 101 01 1 1

— 3 9 2 XTST255008 PACKING 2 2 2 2 2
10 2 XTST255009 FILTER 1 1 1 1 1

2 1 1 1 1 1

1 1 1 1 1 1

1 2 2 2 2 2

1 2 2 2 2 2

1 2 2 2 2 2

=
3]

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3s512 51.FUEL TANK
. (A)=4JH2E (D)=4JH2-DTE
FIg.51.FU EL TANK (B)=4JH2-TE (E)=4JH2-UTE(B)

(C)=4JH2-HTE (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

. FO D ®»n ® (€ O B ©
Fig. 5 227

FUEL TANK 1 1 124070-59060  PIPE, FUEL OIL 1 1 1 1 1
2 2 124070-59130  PIPE, FUEL OIL 111 1 1
4 2 138603-59380__ CAP NUT 101111
- 5 2 23010-014000  CLAMP 14 2 2 2 2 2
] 7 1 83213003012  TANK (30L), FUEL 1101 1 1
—4

|
4

J C

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 52.ENGINE STOP DEVICE

. (A)Y=4JH2E (D)=4JH2-DTE
FIg.52.ENG|NE STOP DEVICE (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
— REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 5 FHhTAVIIF ' @ ® © ©® ©® @
Fig. ENGINE STOP DEVICE 1 1 17107866551 _ PIN 1 1 1 1

2 1 129470-67300 BRACKET 1 1

S A 2-1 1 129573-67300 BRACKET, SOLENOID 101 1 N

YurHJayy —

CYLINDER BLOCK (D=E31796)
3 1 129470-67310 LINK 101 1 1
4 1 129470-67320 ENGINE STOP SOLENOID 11 1 1
5 1 22117-080000 WASHER 8 2 2 2 2
6 1 22217-060000 SPRING WASHER 6 2 2 2 2
7 1 22360-080000 SNAP PIN 8 2 2 2 2
8 1 26106-060102 BOLT M 6X 10 PLATED 2 2 2 2
9 1 26106-060202 BOLT M 6X 20 PLATED 101 1 1
10 1 26106-080122 BOLT M 8X 12 PLATED 2 2 2 2
11 1 124770-49310 RETAINER 101 1 1
12 1 121750-59890 CLAMP 140 101 1 1
13 1 123682-77710 PROTECTOR 101 1 1
14 1 129470-77970 HARNESS L4000 101 1 1
15 1 129470-77980 HARNESS L7000 101 1 1
16 1 124617-91850 RELAY 101 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



2L S
COOLING FRESH WATER PuWP
REFER TO FIG.23

YOOR3512 Yoor3s512  53.WIRE HARNESS & SENSOR(B-2 TYPE
. A)=4JH2E D)=4JH2-DTE
Fig.53.WIRE HARNESS & SENSOR(B-2 TYPE (BrapTE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
QTY
. 53 '7*{‘\"—/\";1"1&t‘/"f(8'2 TYPE) REF. LEV. PARTS NO. DESCRIPTION " 5 © © o 5 I R
Fig. WIRE HARNESS & SENSOR
1 1 124060-39451  SENDER, OIL PRESSURE 101 1 1 1
2 1 129470-77920 HARNESS, WIRE 1
2-1 1 129573-77920 HARNESS, WIRE 101 1 1 1
(D=E31796)
2-2 1 129573-77930 HARNESS, WIRE 101 1 1 1
FiG.1 (A=+1990.01) (B=+1990.01) (C=*1990.01) (D=*1990.01) (E=*1990.01)
I 23 1 129573-77931 HARNESS, WIRE 101 1 1
(A=E06661) (B=E13961) (C=E23085) (D=E34344)
| 24 1 129573-77932 HARNESS, WIRE 101 1 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
3 1 124770-77940 PROTECTOR 101 1 1 1
fliﬂng\é'nous REFER TO FI6.9,]0.15.16 4 1 124070-77950 ___ CLAMP 101 1 1 1
SALACAA L] 5 1 128170-91160  SENSOR, TACHOMETER T 1 1 1 1
6 1 127610-91350  SWITCH, THERMO 1
6-1 1 120130-91370  SWITCH, THERMO(100C 11 1 1 1
(D=E31796)
7 1 26106-080162 BOLT M 8X 16 PLATED 11 1 1 1
A A 8 1 129470-39600__ DAMPER 11 11 1
REFER TO FIG.3 9 1 22217-080000 SPRING WASHER 8 1 1 1 1 1
10 1 22137-080000  WASHER 8, POLISHED 11 1 1 1
ettty I 1 1 129570-77820 HARNESS, WIRE 101 1 1
Doollhg Fiton watee v (A=E07940) (B=E14619) (C=E23484) (D=E34965)
I 12 1 129590-59200  CLAMP 11 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
zzﬁﬁﬂ(ﬁs TyPE 14 16 | 13 1 194555-62750 RUBBER, CUSHION 101 1 1
. 9 ‘—? 4 (A=E07940) (B=E14619) (C=E23484) (D=E34965)
10 3 Rc’lv_:(ggz;;‘a%x . | 14 1 26106-080142 BOLT M 8X 14 PLATED 2 2 2 2
: (A=E07940) (B=E14619) (C=E23484) (D=E34965)
I 15 1 26716-080002 NUT M 8 2 2 2 2
A e ? (A=E07940) (B=E14619) (C=E23484) (D=E34965)
R TO FIG.3 e Ressune cauce | 16 1 126630-91591 SWITCH,OIL PRESSURE 101 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
REFER TO I 17 1 129570-91320  SWITCH, THERMO(108C 11 1 1
FIG.9,10,15,!6 (A=E07940) (B=E14619) (C=E23484) (D=E34965)

Remarks
(1) 2POLE TYPE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.54.WIRE HARNESS & SENSOR(C,D,E TY

54 Ty —n~-32&t¥%(C, D, E TYPE)
Fig. WIRE HARNESS & SENSOR

187
PREVIOUS

1

el

10

P gy
CYLINDER B
REFER TO FIG. |

ZIARL =N\ TUY
FLYWKEEL HOUSTNG

REFER TO FIG.3

IR IS o el
FLYRHEEL HOUSING

REFER TO FIG.3 Gidkn

P IyTun-aR
i ENG I HARNESS

LA RIKST
COOLING FRESH wal
11 REFER TO F

A XAKRY T
COOLING FRESH WATER PUMP
REFER TO FIG.23

ER PUNP
1G.23

=19

P
CYLINDER

10

E-LKFLF
SAIL DRIVE

Ay Y
BLOCK

REFER TO FIG. |

REFER TO FI6.9,10,15,16

? 4 3 ?yz‘:’:[gisa' v
10 2 Himdd' tiin

24 KA~ NS LLY

FILBL ~ANITLYS
FLYWHEEL HOUS NG

REFER TO FIG.3

R LNo. 4m 51 %8M REFER

REFERENCES, NOS. 14" - PSP
Tu Zl,ﬂERE ADDED COOLING FRESH WATER PUMP

TO FIG.28

.20

Yoor3s512  54.WIRE HARNESS & SENSOR(C,D,ETY
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 124060-39451 SENDER, OIL PRESSURE 1 1 1 1 1
2 1 129470-77930 HARNESS, WIRE 1
2-1 1 129573-77930 HARNESS, WIRE 1 1 1 1 1 S
(D=E31796)
I 2-2 1 129573-77931 HARNESS, WIRE 1 1 1 1 N
(A=E06661) (B=E13961) (C=E23085) (D=E34344)
| 2-3 1 129573-77932 HARNESS, WIRE 1 1 1 1 s
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
3 1 124770-77940 PROTECTOR 1 1 1 1 1
4 1 124070-77950 CLAMP 1 1 1 1 1
5 1 128170-91160 SENSOR, TACHOMETER 1 1 1 1 1
6 1 127610-91350 SWITCH, THERMO 1
6-1 1 120130-91370 SWITCH, THERMO(100C 1 1 1 1 1 N
(D=E31796)
7 1 144626-91560 SENDER UNIT 1 1 1 1 1
8 1 144626-91570 SENDER UNIT 1 1 1 1 1
9 1 26106-080162 BOLT M 8X 16 PLATED 1 1 1 1 1
10 1 129470-39600 DAMPER 1 1 1 1 1
11 1 123482-39670 DAMPER 1 1 1 1 1
12 1 22217-080000 SPRING WASHER 8 1 1 1 1 1
13 1 22137-080000 WASHER 8, POLISHED 1 1 1 1 1
| 14 1 129570-77820 HARNESS, WIRE 1 1 1 1 W 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
! 15 1 129590-59200 CLAMP 1 1 1 1 w 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
I 16 1 194555-62750 RUBBER, CUSHION 1 1 1 1 w1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
| 17 1 26106-080142 BOLT M 8X 14 PLATED 2 2 2 2 w1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
| 18 1 26716-080002 NUT M 8 2 2 2 2 w1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
I 19 1 126630-91591 SWITCH,OIL PRESSURE 1 1 1 1 w1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
| 20 1 129570-91320 SWITCH, THERMO(108C 1 1 1 1 w1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
| 21 1 126630-91560 SENDER UNIT 1 1 1 1 w1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
I 22 1 126630-91570 SENDER UNIT 1 1 1 1 w1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)

24
? POLE TYPE REFER TO FIG.23
Remarks

(1) 2POLE TYPE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 55.COUPLING

. (A)=4JH2E (D)=4JH2-DTE
Fig.55.COUPLING (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(] - *
i 15; :5; By Yy ® ® © © © @
. 1 1 129470-83750 COUPLING 1 1 1 1 1
g CO U P L'IN G 3 2 26450-120402 BOLT M12X 40 6 6 6 6 6
4 1 129470-85900 COUPLING 1 1 1 1 1
REFER 10 FI16.69,77.84 5 1 129473-85900 COUPLING 1 1 1 1
6 1 129473-85910 COUPLING 1 1 2
7 1 26106-100322 BOLT M10X 32 PLATED 4 4 4
8 1 26106-100322 BOLT M10X 32 PLATED 4 4 4 4 4
9 1 26706-100002 NUT M10 4 4 4
10 1 26706-100002 NUT M10 4 4 4 4 4
() 1 1 26756-080002 LOCK NUT M 8 PLATED 1 1 1
E-;’ 12 1 26756-080002 LOCK NUT M 8 PLATED 1 1 1 1 1
= 13 1 48110-028070 COUPLING 1 1 3
= 14 1 48110-030061 COUPLING 1 1 4
15 1 48110-032065 COUPLING 32 1 1 1 1 5
16 1 48110-032411 SCREW 1 1 1
17 1 48110-032411 SCREW 1 1 1 1 1
18 1 48110-034071 COUPLING 34 1 1 1 1 6

AUy Ry TUVY < é

SLIT COUPLING % S ' 3-

@——16,17 | '

&—n,12

F=NNBwTIVYT ARbL=bAvTVVYT
TAPER COUPLING STRAIGHT COUPLING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.56.SINGLE LEVER CONTROL

, 56 gL nN—arra—-i
Fig. SINGLE LEVER CONTROL

MV-TYPE

MT2-TYPE

Yoor3512 56.SINGLE LEVER CONTROL
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY 1
»n ® (€ (O B (F
1 1 128170-86500 MOUNT 1 1 1 1 1
2 1 41730-000680 HEAD, REMOTE-CONTROL 1 1 1 1 1
3 1 129470-86500 CABLE,REMO-CON.(7M) 2 2 2 2 2
4 1 41710-000380 CABLE L=4000 2 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  57.INSTRUMENT PANEL(B-2 TYPE)

. (A)=4JH2E (D)=4JH2-DTE
Fig.57.INSTRUMENT PAN EL(B-2 TYPE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F=
TY
5 7 F A% (B-2847) REF. LEV. PARTS NO. DESCRIPTION e (c;? o o o I R
Flg' INSTRUMENT PANEL (B-Z TYPE) | 1 1 124411-91190 PANEL ASSY, INSTRUM 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
ll’%g’lluus | 2 2 104271-91351 BUZZER 11 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 3 2 128170-91310 SWITCH, LAMP 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 4 2 127412-91250 SWITCH W/KEY 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 5 3 123482-91291 KEY, SWITCH 101 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 6 3 26716-050002 NUT M 5 10 10 10 10 10 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 7 3 22217-050000 SPRING WASHER 5 10 10 10 10 10 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 8 3 127620-91820 COVER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 9 2 128170-91020 GASKET 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 10 2 128170-91031 HARNESS, WIRE 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 1 3 194151-55820 BULB 12V-3.4W 3 3 3 3 3 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 12 2 128170-91810 SCREW M5 6 6 6 6 6 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 13 2 128170-91820 WASHER 5 6 6 6 6 6 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 14 2 128170-91830 PLATE NUT M5 6 6 6 6 6 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 15 2 128696-91100 TACHOMETER T 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 16 2 129470-91190 STOPPER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 17 2 124411-91010 BODY, PANEL 101 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 18 1 129772-77500 HARNESS, WIRE(3.8M T 01 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
| 19 1 129470-77530 HARNESS, WIRE(5.8M 1 1 1 1 zZ 1
.28 (A=E07099) (B=E14311) (C=E23261) (D=E34536)
v 20 1 129100-77910 RELAY, MAGNETIC 101 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
.29 ? I 201 1 129490-77910 RELAY, STARTER T 1 1 1 1 s
\%« (A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
23 21 1 129301-34830 SPACER 2 2 2 2 2 w
/"”7 (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
- e 21-1 1 129301-34830 SPACER 2 2 2 2 2 z
F ﬁ{é" 7{5?? ((Ei!ﬁ ﬁEJ)) _ (A=*1989.04) (B=+1989.04) (C=*1989.04) (D=+1989.04) (E=*1989.04)
S ® ES, NOS. 2 1 12057377950  BRACKET 101 1 1 1 w
THEAAEEE B LEER T, (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
e TETaL . BRAGKET T T T
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=+1989.04) (E=*1989.04)
23 1 129573-77960 HARNESS, WIRE 101 1 1 1 w
Remarks (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
91130 SHOWN IN EIG 57A. (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
(2) OPTIONAL : 2POLE TYPE. ++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3512  57.INSTRUMENT PANEL(B-2 TYPE)

. A)=4JH2E D)=4JH2-DTE
Fig.57.INSTRUMENT PANEL(B-2 TYPE) (Bradz-TE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
g %150 (B-2417) REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 7 ®w ® © © ©® ©
Flg' 5 INSTRUMENT PANEL (B-Z TYPE) 25 1 26106-100252 BOLT M10X 25 PLATED 2 2 2 2 2 w
) (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
PREVIOUS 25-1 1 26106-100162 BOLT M10X 16 PLATED 2 2 2 2 2 N
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
| 26 1 129470-77530 HARNESS, WIRE(5.8M 1 1 1 1 w
(A=*1989.04) (B=*1989.04) (C=+1989.04) (D=*1989.04)
I 261 1 129470-77530  HARNESS, WIRE(5.8M 101 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 27 1 129570-77920 STARTER RELAY 1 1 1 1 1 W 2
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
| 28 1 120270-77101 SWITCH 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
| 29 1 129570-77960 HARNESS, WIRE 1 1 1 1 1 W
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)

S EASEEE GBER) LEEMTY . .
~.MARKED PART HAS BEEN CHANGED (ADDED).

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91130 SHOWN IN FIG 57A.

(2) OPTIONAL : 2POLE TYPE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.58.INSTRUMENT PANEL(C-TYPE)

'~

H 547
Fig.58 ?l\?%%R&%EN,'{F PANEL (C-TYPE)

E =
PREVIOUS R e parT

ZATUN
MISPRINT

pos

-
94;—/\—*7\ (T>I)

52-1 WIRE HARNESS (ENGINE)

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91160 SHOWN IN FIG 58A.

(2) 2POLE TYPE.

Yoor3512  58.INSTRUMENT PANEL(C-TYPE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 129470-91100 PANEL ASSY, INSTRUM 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 2 2 127620-91500 SCREW 4 4 4 4 4 Z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
I 3 2 127620-91510 WASHER 8 8 8 8 8 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 4 2 127410-91680 BRACKET, PANEL 2 2 2 2 2 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 5 2 127620-91560 WASHER 4 4 4 4 4 Z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 6 2 127620-91550 NUT 4 4 4 4 4 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 7 2 127620-91570 SCREW 4 4 4 4 4 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 8 2 127620-91580 WIRE 1 1 1 1 1 Z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 9 2 124617-91900 BUZZER 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 10 2 22717-410160 SCREW 4.1X16 2 2 2 2 2 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 1 2 129470-91160 GAUGE, OIL PRESSURE 1 1 1 1 1 Z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 12 2 157854-04300 HOUR METER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 13 2 127410-91510 BRACKET 3 3 3 3 3 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 14 2 127410-91520 WASHER 8 8 8 8 8 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
I 15 2 127410-91530 SCREW 8 8 8 8 8 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 16 2 127410-91580 PACKING, RUBBER 2 2 2 2 2 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 17 2 127410-91550 GASKET, RUBBER 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 18 2 129470-91170 TACHOMETER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 19 2 127410-91560 GASKET, RUBBER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 20 2 127410-91570 BRACKET 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 21 2 124617-91920 BULB 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 22 2 127410-91580 PACKING, RUBBER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 23 2 124617-91840 THERMOMETER 1 1 1 1 1 Z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 24 2 127410-91590 PACKING 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 25 2 124617-91980 BULB 6 6 6 6 6 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 26 2 127410-91600 LENS 1 1 1 1 1 Z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
I 27 2 127410-91610 RETAINER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.58.INSTRUMENT PANEL(C-TYPE)

'~

H 547
Fig.58 ?l\?%%R&%EN,'{F PANEL (C-TYPE)

1BF
PREVIOUS

R
REPAIR PAR

T

ZATUN
MISPRINT

4}4_7] 49-1
? 5]
50
%‘E @\ 9
=,

24
52-1 WiRl

+
E

—/\— II)
HARNESS (ENGINE)

55

2
54\

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91160 SHOWN IN FIG 58A.

(2) 2POLE TYPE.

Yoor3512  58.INSTRUMENT PANEL(C-TYPE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 28 2 127410-91620 BODY, PILOT BOX 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 29 2 127410-91630 SCREW 3 3 3 3 3 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
I 30 2 46150-003610 BOX, FUSE 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 31 3 124617-91990 FUSE (3A) 3 3 3 3 3 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 32 2 127620-91790 SWITCH 2 2 2 2 2 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
I 33 3 127620-91780 CAP 2 2 2 2 2 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 4 2 127410-91590 PACKING 2 2 2 2 2 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 35 2 121575-91250 SWITCH W/KEY 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
I 36 3 123482-91291 KEY, SWITCH 2 2 2 2 2 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 37 3 127620-91820 COVER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 38 2 129470-91150 HARNESS, WIRE 1 1 1 1 1 Z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
I 39 2 127620-91830 CAP 4 4 4 4 4 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 40 2 129470-91190 STOPPER 1 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 41 2 124617-91980 BULB 2 2 2 2 2 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
I 42 2 124617-91920 BULB 2 2 2 2 2 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 43 2 124617-91990 FUSE (3A) 2 2 2 2 2 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 44 2 129470-91180 BODY, PANEL(C-TYPE) 1 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
| 45 1 129470-77540 WIRE,EXTENSION L5800 1 1 1 1 zZ 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
| 46 1 129470-77500 WIRE,EXTENSION L3800 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
47 1 129100-77910 RELAY, MAGNETIC 1 1 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
I 47-1 1 129490-77910 RELAY, STARTER 1 1 1 1 1 S
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
48 1 129301-34830 SPACER 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
48-1 1 129301-34830 SPACER 2 2 2 2 2 z
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
49 1 129573-77950 BRACKET 1 1 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
49-1 1 129573-77951 BRACKET 1 1 1 1 1 N
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=+1989.04) (E=*1989.04)
50 1 129573-77960 HARNESS, WIRE 1 1 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
51 1 26106-060102 BOLT M 6X 10 PLATED 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  58.INSTRUMENT PANEL(C-TYPE)

. (A)=4JH2E (D)=4JH2-DTE
Fig.58.INSTRUMENT PANEL(C-TYPE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F=
TY
5 8 St (C517) REF. LEV. PARTS NO. DESCRIPTION e (C;? o o o I R
Fig. INSTRUMENT PANEL (C-TYPE)
52 1 26106-100252 BOLT M10X 25 PLATED 2 2 2 2 2 w
% Y (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
PREVIOUS REPAIR PART 52-1 1 26106-100162 BOLT M10X 16 PLATED 2 2 2 2 2 N
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=+1989.04) (E=*1989.04)
53 1 129470-77530 HARNESS, WIRE(5.8M 1 1 1 1 w
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=+1989.04)
| 531 1 129470-77530  HARNESS, WIRE(5.8M 1 1 1 1 z 1
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
| 54 1 129570-77920 STARTER RELAY 1 1 1 1 1 W 2
N\ (A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
1)t I 55 1 12027077101  SWITCH 1101 1 1 w
9 (A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
9 10 | 56 1 129570-77960 HARNESS, WIRE 1 1 1 1 1 W
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
S2T7UK
MISPRINT

55

51
50
@ 3 56
/j@ﬁ@ ~ M 54 A3
G{ @7

DA =\~ (T2T)
52-1 WIRE HARNESS (ENGINE)

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91160 SHOWN IN FIG 58A.

(2) 2POLE TYPE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.94.(58A)INSTRUMENT PANEL(C-TYPE,NEW)

re B8 A Pt

RHUN o.475t. RHUNO. 4845 53847,

. 47inc. 48 ~5.
50 ' 48 51

52 45
48

Remarks

(1) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

YOooR3512  94.(58A)INSTRUMENT PANEL(C-TYPE,NEW)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129574-91160 PANEL ASSY, INSTRUM 1 1 1 1 1 w
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)

2 2 129574-91200 METER, TACHO./HOUR 1 1 1 1 1

3 2 129574-91870 WIRE 3 3 3 3 3

4 2 124617-91980 BULB 8 8 8 8 8

5 2 129574-91210 METER 1 1 1 1 1

6 2 129574-91220 METER 1 1 1 1 1

7 2 129470-91190 STOPPER 1 1 1 1 1

8 2 129170-91260 BOX ASSY, LAMP 1 1 1 1 1

9 2 129170-91860 WIRE W/BULB 1 1 1 1 1

10 2 129170-91810 BLIND 1 1 1 1 1

11 2 129170-91650 COVER 1 1 1 1 1

12 2 129574-91410 BRACKET 1 1 1 1 1

13 2 121575-91250 SWITCH W/KEY 1 1 1 1 1

14 2 123482-91291 KEY, SWITCH 1 1 1 1 1

15 2 104271-91352 BUZZER 1 1 1 1 1

16 2 129170-91800 SWITCH 1 1 1 1 1

17 2 129574-91780 CAP 2 2 2 2 2

18 2 129574-91790 SWITCH 1 1 1 1 1

19 2 129170-91890 WIRE 1 1 1 1 1

20 2 129170-91930 PANEL 1 1 1 1 1

21 2 129574-91620 COVER 1 1 1 1 1

22 2 129574-91420 BRACKET 1 1 1 1 1

23 2 129574-91720 GASKET 1 1 1 1 1

24 2 129574-91630 COVER 2 2 2 2 2

25 2 129574-91430 BRACKET 2 2 2 2 2

26 2 129574-91730 GASKET 2 2 2 2 2

27 2 129574-91640 COVER 1 1 1 1 1

28 2 129574-91440 BRACKET 1 1 1 1 1

29 2 129574-91740 GASKET 1 1 1 1 1

30 2 129170-91610 COVER 1 1 1 1 1

31 2 129574-91710 GASKET 1 1 1 1 1

32 2 129574-91750 GASKET 1 1 1 1 1

33 2 129574-91770 KNOB 2 2 2 2 2

34 2 129574-91650 COVER 1 1 1 1 1

35 2 127692-91410 SCREW 6 16 16 16 16

36 2 127692-91440 SCREW 4 4 4 4 4

37 2 127692-91450 SCREW 2 2 2 2 2

38 2 129170-91850 HARNESS, WIRE 1 1 1 1 1

39 3 124617-91990 FUSE (3A) 1 1 1 1 1

40 2 127687-91880 WASHER 6 6 6 6 6

41 2 127687-91870 BOLT 6X 35 6 6 6 6 6

a2 1 129574-77700 HARNESS, WIRE(3M) 1 1 1 1 1

43 1 129574-77710 HARNESS, WIRE(4M) 1 1 1 1 1

44 1 129574-77720 HARNESS, WIRE(6M) 1 1 1 1 1

45 1 129574-77850 HARNESS ADAPTER 12V 1 1 1 1 1 1

46 1 129574-77860 HARNESS ADAPTER 12V 1 1 1 1 1 2

47 1 120324-91900 COVER, PANEL 1 1 1 1 1

48 2 120324-91950 COVER 1 1 1 1 1

49 2 129574-91960 COVER 1 1 1 1 1

50 2 129574-91970 COVER 1 1 1 1 1

51 2 26559-060122 SCREW 2 2 2 2 2

52 2 26556-060122 SCREW M 6X12 4 4 4 4 4 3

53 2 26716-060002 NUT 6 4 4 4 4 4 3

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOooR3512  94.(58A)INSTRUMENT PANEL(C-TYPE,NEW)
H (A)=4JH2E (D)=4JH2-DTE
Fig.94.(58A)INSTRUMENT PANEL(C-TYPE,NEW) Brtra.TE B UTEE)
(C)=4JH2-HTE (=
NERNLC(PVHH) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig-58A PANEL C (NEW) ® ® © ® G ©
R UN 0. 47 15 BH LN 0. 48 45 535 @5 E7 54 1 129574-91530 BRACKET, PANEL 2 2 2 2 2
47inc. 48 ~53 : 55 1 129574-91540 BRACKET, TACHOMETER 11 1 1 1
50 Va4 3 52 45 5% 1 129574-91550___ BRACKET, METER 11 1 1 1
i 57 1 127692-91700 HARNESS 1 01 1 1 1
58 1 127692-91710 HARNESS 101 1 1 1

Remarks

(1) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  59.INSTRUMENT PANEL(D-TYPE)

. (A)=4JH2E (D)=4JH2-DTE
Fig.59.INSTRUMENT PANEL(D-TYPE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
‘ 5 FA4ENL (DAL 7.) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. INSTRUMENT PANEL (D-TYPE) @ 6 © 0 6 0O
1 1 124411-91180 PANEL ASSY, INSTRUM 101 1 1 1
I 1-1 1 124411-91180 PANEL ASSY, INSTRUM 1 z 1
50 T — 59, WERE "ADDED (EEN0733)
s 52-1] ). . 2 2 127620-91500 SCREW 8 8 8 8 8
: : ] - . | 2-1 2 127620-91500 SCREW 8 zZ 1
(E=E40733)
3 2 127620-91510 WASHER 8 8 8 8 8
I 3-1 2 127620-91510 WASHER 8 z 1
(E=E40733)
4 2 127620-91580 WIRE 101 1 1 1
I 4-1 2 127620-91580 WIRE 1 z 1
(E=E40733)
5 2 124617-91900 BUZZER 101 1 1 1
I 51 2 124617-91900 BUZZER 1 z 1
(E=E40733)
6 2 22717-410160 SCREW 4.1X16 2 2 2 2 2
| 6-1 2 22717-410160 SCREW 4.1X16 2 zZ 1
ggpﬁl% yPART (E=E40733)
45 46 7 2 127620-91600 COVER 101 1 1 1
% 5‘5 re I 7-1 2 127620-91600 COVER 1 z 1
(E=E40733)
ll’?tﬁmus 1 ) 2 127620-91610  CUSHION 4 4 4 4 4
| 8-1 2 127620-91610 CUSHION 4 zZ 1
(E=E40733)
9 2 127620-91620 BRACKET 4 4 4 4 4
I 9-1 2 127620-91620 BRACKET 4 z 1
(E=E40733)
10 2 127620-91630 SCREW 6 16 16 16 16
| 10-1 2 127620-91630 SCREW 16 zZ 1
(E=E40733)
11 2 124617-91830 GAUGE, OIL PRESSURE 1T 1 1 1 1
111 2 124617-91830 GAUGE, OIL PRESSURE 1 z 1
(E=E40733)
12 3 124617-91910 WIRE W/BULB 101 1 1 1
I 1241 3 124617-91910 WIRE W/BULB 1 z 1
(E=E40733)
13 4 124617-91920 BULB 101 1 1 1
I 131 4 124617-91920 BULB 1 z 1
(E=E40733)
14 2 124617-91840 THERMOMETER 101 1 1 1
I 141 2 124617-91840 THERMOMETER 1 z 1
(E=E40733)
15 3 124617-91930 WIRE 101 1 1 1
I 151 3 124617-91930  WIRE 1 z 1
(E=E40733)
16 4 124617-91920 BULB 101 1 1 1
I 161 4 124617-91920 BULB 1 z 1
(E=E40733)
17 2 127620-91690 CUSHION 101 1 1 1
171 2 127620-91690 CUSHION 1 z 1
(E=E40733)
Remarks 18 2 128696-91100 TACHOMETER 101 1 1 1
(1) THE NEW PANEL TYPE IS 129574 I 181 2 128696-91100 TACHOMETER 1 z 1
-91190 SHOWN IN FIG 59A. (ESE40733)
(2) 2POLE TYPE. ++ CONTINUE ++ _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.59.INSTRUMENT PANEL(D-TYPE)

Fig's VR EIAVIOE EaS|

INSTRUMENT PANEL (D-TYPE)

50
~050-152-1

59, WE

RE "ADDED

FATer
REPAIR PART

shiy G

1=
PREVIOUS

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91190 SHOWN IN FIG 59A.

(2) 2POLE TYPE.

Yoor3512  59.INSTRUMENT PANEL(D-TYPE)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
19 2 124617-91950 WIRE W/BULB 1 1 1 1 1
I 191 2 124617-91950 WIRE W/BULB 1 z 1
(E=E40733)
20 3 124617-91920 BULB 1 1 1 1 1
I 20-1 3 124617-91920 BULB 1 z 1
(E=E40733)
21 2 124617-91820 HOURMETER 1 1 1 1 1
I 211 2 124617-91820 HOURMETER 1 z 1
(E=E40733)
22 2 127620-91240 TIMER 1 1 1 1 1
I 2241 2 127620-91240 TIMER 1 z 1
(E=E40733)
23 3 127620-91250 CELL 1 1 1 1 1
I 231 3 127620-91250  CELL 1 z 1
(E=E40733)
24 3 127620-91720 GASKET 1 1 1 1 1
| 24-1 3 127620-91720 GASKET 1 z 1
(E=E40733)
25 2 127620-91730 BRACKET 1 1 1 1 1
I 251 2 127620-91730 BRACKET 1 z 1
(E=E40733)
2 3 127620-91740 CUSHION 1 1 1 1 1
| 26-1 3 127620-91740 CUSHION 1 z 1
(E=E40733)
27 2 124617-91810 BOX ASSY, LAMP 1 1 1 1 1
I 271 2 124617-91810 BOX ASSY, LAMP 1 z 1
(E=E40733)
28 3 124617-91970 WIRE W/BULB 1 1 1 1 1
| 28-1 3 124617-91970 WIRE W/BULB 1 zZ 1
(E=E40733)
29 4 124617-91980 BULB 8 8 8 8 8
I 291 4 124617-91980 BULB 8 zZ 1
(E=E40733)
30 2 46150-003610 BOX, FUSE 1 1 1 1 1
| 30-1 2 46150-003610 BOX, FUSE 1 zZ 1
(E=E40733)
31 3 124617-91990 FUSE (3A) 1 1 1 1 1
1311 3 124617-91990  FUSE (3A) 1 zZ1
(E=E40733)
32 2 127620-91790 SWITCH 2 2 2 2 2
| 32-1 2 127620-91790 SWITCH 2 z 1
(E=E40733)
33 3 127620-91780 CAP 2 2 2 2 2
I 331 3 127620-91780  CAP 2 z 1
(E=E40733)
34 2 127620-91810 PLUG 1 1 1 1 1
| 34-1 2 127620-91810 PLUG 1 z 1
(E=E40733)
35 2 121575-91250 SWITCH W/KEY 1 1 1 1 1
I 351 2 121575-91250 SWITCH W/KEY 1 z 1
(E=E40733)
36 3 123482-91291 KEY, SWITCH 2 2 2 2 2
| 36-1 3 123482-91291 KEY, SWITCH 2 zZ 1
(E=E40733)

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  59.INSTRUMENT PANEL(D-TYPE)

. (A)=4JH2E (D)=4JH2-DTE
Fig.59.INSTRUMENT PANEL(D-TYPE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
~ 5 FL%15 (D44 7.) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. INSTRUMENT PANEL (D-TYPE) w e © o6 O
37 3 127620-91820 COVER 101 1 1 1
5s§7iam . . I 371 3 127620-91820 COVER 1 z 1
50 9, WERE "ADDED 58 5 (E=E40733)
500 52-1 38 2 124617-91940 HARNESS, WIRE T 01 1 1 1
g | 38-1 2 124617-91940 HARNESS, WIRE 1 zZ 1
(E=E40733)
39 3 127620-91830 CAP 4 4 4 4 4
I 391 3 127620-91830 CAP 4 z 1
(E=E40733)
40 2 127620-91860 RETAINER T 01 1 1 1
I 40-1 2 127620-91860 RETAINER 1 z 1
(E=E40733)
41 2 127620-91870 SCREW 101 1 1 1
I 411 2 127620-91870 SCREW 1 z 1
(E=E40733)
42 2 127620-91930 PANEL 101 1 1 1
I 421 2 127620-91930 PANEL 1 z 1
L?EHPZ.E yPART (E-EA07S3)
45 46 43 2 127620-91630 SCREW 2 12 12 12 12
% 5‘5 Vi I 431 2 127620-91630 SCREW 12 z 1
(E=E40733)
R oS w4 2 127620-91410  BRACKET T 1 1 1 1
I 441 2 127620-91410 BRACKET 1 z 1
(E=E40733)
45 2 124617-91980 BULB 2 2 2 2 2
I 451 2 124617-91980 BULB 2 z 1
(E=E40733)
46 2 124617-91920 BULB 2 2 2 2 2
I 461 2 124617-91920 BULB 2 z 1
(E=E40733)
47 2 124617-91990 FUSE (3A) 2 2 2 2 2
I 471 2 124617-91990 FUSE (3A) 2 z 1
(E=E40733)
48 1 129470-77540 WIRE,EXTENSION L5800 101 1 1
49 1 129470-77500 WIRE,EXTENSION L3800 11 1 1
50 1 129100-77910 RELAY, MAGNETIC 11 111 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
I 50-1 1 129490-77910 RELAY, STARTER T 1 1 1 1 s
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
51 1 129301-34830 SPACER 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
51-1 1 129301-34830 SPACER 2 2 2 2 2 z
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
52 1 129573-77950 BRACKET T 1 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
52-1 1 129573-77951 BRACKET 101 1 1 1 N
(A=*1989.04) (B=+1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
53 1 129573-77960 HARNESS, WIRE 11 111 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
54 1 26106-060102 BOLT M 6X 10 PLATED 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
Remarks 55 1 26106-100252 BOLT M10X 25 PLATED 2 2 2 2 2 W
(1) THE NEW PANEL TYPE IS 129574 (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
91190 SHOWN IN FIG 59A. 55-1 1 26106-100162 BOLT M10X 16 PLATED 2 2 2 2 2 N
(2) 2POLE TYPE. ++ CONTINUE ++ .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3512  59.INSTRUMENT PANEL(D-TYPE)

. (A)=4JH2E (D)=4JH2-DTE
Fig.59.INSTRUMENT PAN EL(D-TYPE) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
~ 5 FLENL(DELT) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. INSTRUMENT PANEL (D-TYPE) W e © O 6 6
(A=*1989.04) (B="1989.04) (C=*1980.04) (D=+1989.04) (E=*1989.04)
56 1 129470-77530  HARNESS, WIRE(5.8M 11 1 1 w
(A="1989.04) (B="1989.04) (C=*1980.04) (D=+1989.04)
s 52-1] T 5 1 129570-77920  STARTER RELAY T 1 1 1 1 w2
i (A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
! 58 1 120270-77101 __ SWITCH 11 11 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
I 59 1 129570-77960  HARNESS, WIRE 11 1 11 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)

FATer
REPAIR PART

shiy G

1=
PREVIOUS

Remarks
(1) THE NEW PANEL TYPE IS 129574
-91190 SHOWN IN FIG 59A.

(2) 2POLE TYPE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 YooRr3512  95.(59A)INSTRUMENT PANEL(D-TYPE,NEW)

. A)=4JH2E D)=4JH2-DTE
Fig.95.(59A)INSTRUMENT PANEL(D-TYPE,NEW) A Bt UTE®)
(C)=4JH2-HTE (F)=
NELD (P UHA) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. 59A PANEL D (NEW) W ® © O B ®
B UN o, 5715, B LN 0. 5505 63 £ &y 1 1 12957491190  PANEL ASSY, INSTRUM 1 w
. A e . o (E=E40733)
HHEUTE®) \ 5'7'";{; %8 6163 62 5052 % 2 2 12057491200 METER, TACHO./HOUR 1
3 2 12957491870  WIRE 3
L 4 2 124617-91980  BULB 8
5 2 12957491210 METER 1
6 2 12957491220  METER 1
7 2 12017091810  BLIND 1
8 2 129574-91260__ BOX ASSY, LAMP 1
9 2 12957491860  WIRE W/BULB 1
10 2 12957491240  CLOCK 1
1 2 127620-91250__ CELL 1
12 2 12957491490  HOLDER 1
13 2 12957491880  WIRE W/BULB 1
14 2 120147-91760___ BULB 1
15 2 12957491410  BRACKET 1
16 2 12157591250  SWITCH WI/KEY 1
17 2 12348291291 KEY, SWITCH 1
18 2 10427191352  BUZZER 1
19 2 12917091800  SWITCH 1
20 2 129574-91780 _ CAP 2
2 2 12957491790  SWITCH 1
2 2 12957491890  WIRE 1
23 2 129470-91190__ STOPPER 1
2 2 12957491930  PANEL 1
25 2 12957491620  COVER 1
2 2 129574-91420_ BRACKET 1
2 2 12957491720  GASKET 1
28 2 12957491630  COVER 4
29 2 129574-91430__ BRACKET 4
30 2 12957491730  GASKET 4
il 2 12957491640  COVER 1
32 2 129574-91440__ BRACKET 1
3 2 12957491740  GASKET 1
" 2 12917091610  COVER 1
35 2 129574-91710_ GASKET 1
36 2 12957491750  GASKET 1
a7 2 12957491770  KNOB 2
38 2 129574-91600__ BLIND 2
30 2 12957491650  COVER 1
4 2 12769291410  SCREW 22
a 2 127692-91440__ SCREW 4
42 2 12769291450  SCREW 2
43 2 12957491850  HARNESS,MAIN WIRE 1
4 3 124617-91990_ FUSE (3A) 1
4 2  127687-91880  WASHER 6
Remarks 46 2 127687-91870  BOLT 6X 35 6
(1) USE IT WHEN MOUNTING THE NEW TYPE j; i i;gg;i_;x?g ﬂﬁﬁsgii VWV:EEEimg i
PANEL ON THE (OLD TYPE) WIRE - ~
HARNEgs FOR é(,)\lG,NE_ ) 49 1 12957477720  HARNESS, WIRE(6M) 1
(2) USE IT WHEN MOUNTING THE OLD TYPE 0 1 129574-77850___ HARNESS ADAPTER 12V 1 1
PANEL ON THE (NEW TYPE) WIRE 21 e tmmness i 2
HARNESS FOR ENGINE. -
(3) NOT NEEDED WHEN MOUNTING ON THE 53 1 127692:91710 HARNESS 1
SIDE. ++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 YooRr3512  95.(59A)INSTRUMENT PANEL(D-TYPE,NEW)
. (A)=4JH2E (D)=4JH2-DTE
Fig.95.(59A)INSTRUMENT PANEL(D-TYPE,NEW) (B)=42H2-TE (E)-4JH2-UTE(B)
(C)=4JH2-HTE (F=
NELD (P UHA) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. 59A PANEL D (NEW) ®w B © ©® © @
54 1 129574-91530 BRACKET, PANEL 2
S H2-UTE @) Esgjilﬂ cN gész lé:’téﬁ.ﬁi LNo.58 %563 2AHET, 55 1 129574-91540 BRACKET, TACHOMETER 1
60 Y8 6 62 56 1 129574-91550 BRACKET, METER 1
50 ~52 % 57 1 127692-91900  COVER, PANEL 1
ﬁ 58 2 127692-91950 COVER 1
59 2 129574-91960 COVER 1
60 2 129574-91970 COVER 1
61 2 26559-060122 SCREW 2
62 2 26556-060122 SCREW M 6X12 4 3
63 2 26716-060002 NUT 6 4 3

Remarks
(1) USE IT WHEN MOUNTING THE NEW TYPE

PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.
(2) USE IT WHEN MOUNTING THE OLD TYPE

PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.
(3) NOT NEEDED WHEN MOUNTING ON THE

SIDE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  60.INSTRUMENT PANEL(E-TYPE)

. A)=4JH2E D)=4JH2-DTE
Fig.60.INSTRUMENT PANEL(E-TYPE) A Bt UTE®)
(C)=4JH2-HTE (F)=
o HALERy (ES4A4T) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig.6 INSTRUMENT PANEL (E-TYPE) BB 6 0 6 6
1 1 124617-91180 PANEL ASSY, INSTRUM. 1 1 1 1 1
2 2 120147-91230 HOUR METER 1 1 1 1 1
3 2 120147-91760 BULB 1 1 1 1 1
Rﬂi'LN;. ]]IQ& RHUNo0.2/519%84#%Y, 4 > 127687-91240 CLOCK ASSY 1 1 1 1 1
1 ‘mc. ~ gm A 3 127620-91250  CELL 1 1 1
5 2 127687-91220 PILOT BOX ASSY. 1 1 1 1 1
19 6 2 127687-91800 GROMMET 1 1 1 1 1
7 2 124617-91920 BULB 4 4 4 4 4
8 2 127412-91250 SWITCH W/KEY 1 1 1 1 1
@ 9 3 123482-91291 KEY, SWITCH 2 2 2 2 2
g 10 2 127687-91770  CAP 2 2 2 2 2
1 2 46150-003610 BOX, FUSE 1 1 1 1 1
= =3 a 5 12 2 127687-91790 SWITCH 1 1 1 1 1
13 2 127687-91780 SWITCH 1 1 1 1 1
ggg]g 14 2 46150-003620 FUSE PR S SR S
om 15 2 127687-91250 GASKET 1 1 1 1 1
l Duroamtss [ e 16 2 127687-91840 COVER 1 1 1 1 1
> 17 2 127687-91890 SCREW 2 2 2 2 2
18 2 124617-91900 BUZZER 1 1 1 1 1
wa s 19 2 127620-91580 WIRE 1 1 1 1 1
20 1 129470-77540 WIRE,EXTENSION L5800 1 1 1 1
21 1 129470-77500 WIRE,EXTENSION L3800 1 1 1 1
8 22 1 129100-77910 RELAY, MAGNETIC 1 1 1 1 1 w
(A=+1988.08) (B=+1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
| 22-1 1 129490-77910 RELAY, STARTER 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
23 1 129301-34830 SPACER 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
23-1 1 129301-34830 SPACER 2 2 2 2 2 z
126617-91180 J (A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
A 24 1 129573-77950 BRACKET 1 1 1 1 1 w
(A=*1988.08) (B=+1988.08) (C=+1988.08) (D=E31796) (E=*1988.08)
° 24-1 1 129573-77951 BRACKET 1 1 1 1 1 N
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
25 1 129573-77960 HARNESS, WIRE 1 1 1 1 1 w
(A=+1988.08) (B=+1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
6 26 1 26106-060102 BOLT M 6X 10 PLATED 2 2 2 2 2 w
(A=*1988.08) (B=+1988.08) (C=+1988.08) (D=E31796) (E=*1988.08)
MNoItEEM. S | 27 1 26106-100252 BOLT M10X 25 PLATED 2 2 2 2 2 w
d 0°31, WERE. ADDED (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
2 i 27-1 1 26106-100162 BOLT M10X 16 PLATED 2 2 2 2 2 N
~22124-1 |PREVIOUS 2 23 (A=+1989.04) (B=+1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
28 1 129470-77530 HARNESS, WIRE(5.8M 1 1 1 1 w
(A=*1989.04) (B=+1989.04) (C=+1989.04) (D=*1989.04)
| 29 1 129570-77920 STARTER RELAY 1 1 1 1 1 w1
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
| 30 1 120270-77101 SWITCH 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
| 31 1 129570-77960 HARNESS, WIRE 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)

Remarks

(1) 2POLE TYPE. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.61.REPAIR SET

' ANTIN=")
F'g-6l REPAIR SET

1AIZ (320, 1BIC (£ 20B, 1D(C (& 20DAf

ENThEENITT.
Each No.1A,1B AND 1D Includes

20A, 20B AND 20D Respectively.

Remarks
(1) 2POLE TYPE.
(2) NOT USED FOR THE 2 POLE TYPE.

YoOorR3512 61.REPAIR SET
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1A 1 729570-92500 REPAIR SET 1
1B 1 729571-92500 REPAIR SET 1 1
1D 1 729573-92500 REPAIR SET 1
1E 1 729574-92500 REPAIR SET 1
I 1F 1 729570-92510 REPAIR SET 1 w1
(A=E07940)
| 1G 1 729572-92510 REPAIR SET 1 1 w1
(B=E14619) (C=E23484)
| 1H 1 729573-92510 REPAIR SET 1 W 1
(D=E34965)
I u 1 729574-92510 REPAIR SET 1 w1
(E=E40923)
2 2 129573-01351 GASKET, (NON-ASB.) 1 1 1 1 1
3 2 119625-11870 PROTECTOR, NOZZLE 4 4 4 4 4
4 2 129550-12110 GASKET, SUC.MANIFOLD 1
4-1 2 129470-12130 GASKET 1 1 1 1 1 N
(D=E31928)
5 2 129550-13110 GASKET, EXH.MANIFOLD 1 1 1 1 1
6 2 129792-13520 GASKET 1
6-1 2 129472-13520 GASKET 1 1 1 1 N
(D=E31928)
7 2 129792-18090 GASKET 1
7-1 2 129472-18090 GASKET 1 1 1 1 1 N
(D=E31928)
8 2 729573-22500 RING SET 4 4 4 4 4
12 2 129150-35150 FILTER 90X80L 1 1 1 1 1 2
13 2 124060-39451 SENDER, OIL PRESSURE 1 1 1 1 1
14 2 129470-42520 COVER 1 1 1 1 1
15 2 129470-42530 IMPELLER 1 1 1 1 1
16-1 2 129470-42540 PLATE 1 1 1 1 1
17 2 129795-49550 GASKET, THERMO.COVER 1
17-1 2 129470-49550 GASKET, (NON-ASB.) 1 1 1 1 1 N
(D=E31928)
18 2 129470-49801 THERMOSTAT 1 1 1 1 1
19 2 129150-49810 GASKET, THERMOSTAT 1
19-1 2 129470-49810 GASKET, (NON-ASB.) 1 1 1 1 1 N
(D=E31928)
20A 2 129570-53000 NOZZLE ASSY.F.INJECT 4
20B 2 129595-53000 NOZZLE ASSY.F.INJECT 4 4 4
20D 2 129573-53000 NOZZLE ASSY,F.INJECT 4
20D-1 2 129573-53500 NOZZLE ASSY,F.INJECT 4 N
(D=1988.11)
23 2 129470-55700 STRAINER 1 1 1 1
23-1 2 129470-55701 STRAINER ASSY, FUEL 1 1 1 1 M
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01)
24 2 127610-91350 SWITCH, THERMO 1
24-1 2 120130-91370 SWITCH, THERMO(100C 1 1 1 1 1 2
(D=E31796)
25 2 24341-000600 O-RING 1A S-60.0 1 1 1 1 1
26 2 25132-004600 V-BELT 1 1 1 1 1
27 2 129574-55710 STRAINER 1
| 28 2 126630-91591 SWITCH,OIL PRESSURE 1 1 1 1 1 W 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
| 29 2 129570-91320 SWITCH, THERMO(108C 1 1 1 1 1 w1

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.61.REPAIR SET

' ANTIN=")
F'g-6l REPAIR SET

YoOorR3512 61.REPAIR SET
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)

D =

1AIZ (320, 1BIC (£ 20B, 1D(C (& 20DAf

ENThEENITT.
Each No.1A,1B AND 1D Includes

20A, 20B AND 20D Respectively.

Remarks
(1) 2POLE TYPE.
(2) NOT USED FOR THE 2 POLE TYPE.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 62.GASKET SET

. A)=4IH2E D)=4JH2-DTE
Fig.62.GASKET SET EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 6 Nyxrty b W ® © ©® ©® @
Fig. GASKET SET 1 1 729573-92600  GASKET SET 1
1-1 1 729573-92601 GASKET SET 1 1 1 1 1 N
] (D=E31928)
A 2 2 129573-01351 GASKET, (NON-ASB.) 1 1 1 1 1
3 2 129150-01510 GASKET, GEAR CASE 1
3-1 2 129470-01510 GASKET 1 1 1 1 1 N
(D=E31928)
4 2 129150-01530 GASKET 1
4-1 2 129470-01530 GASKET 1 1 1 1 1 N
(D=E31928)
5 2 129470-01550 O-RING 1 1 1 1 1
6 2 129150-01880 GASKET, HO-P 1
6-1 2 129470-01880 GASKET 1 1 1 1 1 N
(D=E31928)
7 2 129100-01620 GASKET 1
71 2 129470-01620 GASKET 1 1 1 1 1 N
(D=E31928)
8 2 129400-01750 GASKET, OIL SUMP 1
8-1 2 129470-01750 GASKET 1 1 1 1 1 N
(D=E31928)
9 2 129550-12110 GASKET, SUC.MANIFOLD 1
9-1 2 129470-12130 GASKET 1 1 1 1 1 N
(D=E31928)
10 2 129150-77510 GASKET, AIR HEATER 1
10-1 2 129470-77590 GASKET, (NON-ASB.) 1 1 1 1 1 N
(D=E31928)
1 2 129792-18090 GASKET 1
11-1 2 129472-18090 GASKET 1 1 1 1 1 N
(D=E31928)
12 2 129150-32020 GASKET, L.O. PUMP 1 1 1 1 1
13 2 129150-35040 GASKET, OIL STRAINER 1
13-1 2 129470-35040 GASKET 1 1 1 1 1 N
(D=E31928)
14 2 129470-35120 GASKET 1
14-1 2 129470-35121 GASKET 1 1 1 1 1 N
(D=E31928)
15 2 129150-42020 GASKET, C.W. PUMP 1 1 1 1 1
16 2 129550-13110 GASKET, EXH.MANIFOLD 1 1 1 1 1
17 2 977770-01212 GASKET, LIQUID 1 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.63.REEQUIP MENT KIT

P/C NEWS No:YOOR3572-9
PUBL [SHED:2002/2

WEFYN
Fig.63 REEQUIP MENT KIT

iﬁbNo.1ﬁ\$ngo.2ﬁ518tﬁbi¢,

linc.2 ~

5
Al =
REFER TO Fig.#6 |

REFER TO Fig.6

4JH2M-TE
4JH2M-DTE
4JH2M-UTE

4JH2M-DTE

ZRTUN
MISS PRINT

REFER TO Fig.6

4JH2M-UTE
18

REFER T0 FIG.19

4JH2ME

YooR3512 63.REEQUIP MENT KIT
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 729570-82790 REFIT PARTS 1 1
1A 1 729571-82790 REFIT PARTS 1 2
1B 1 729572-82790 REFIT PARTS 1 3
1c 1 729573-82790 REFIT PARTS 1 1 4
| 1C1 1 729573-82791 REFIT PART SET(4J4A) 1 M
2 2 129473-08100 FOOT 1 1 1 1 1
3 2 129473-08110 FOOT 1 1 1 1 1
4 2 129473-08120 FOOT 1 1 1 1 1
5 2 129473-08130 FOOT 1 1 1 1 1
6 2 129474-33030 COVER B 1
7 2 104271-49060 JOINT 2
8 2 129470-49060 PIPE 1
9 2 129470-49110 JOINT 25X55 2
10 2 23000-022000 CLAMP 22 4 4 4 4
1 2 23000-035000 CLAMP 35 2
12 2 23072-040300 HOSE (13/20X300) 1 2 2 2
13 2 23072-040350 HOSE 4X350 1
14 2 24321-000750 O-RING 1A G-75.0 1
15 2 26106-080162 BOLT M 8X 16 PLATED 6 6
I 16 2 23000-022000 CLAMP 22 4 M
(D=EXXX)
| 17 2 23072-040300 HOSE (13/20X300) 2 M
(D=EXXX)
18 2 177073-03191 FAN 1 1

Remarks

(1)4JH2ME

(2)4JH2M-TE
(3)4JH2M-HTE
(4)4JH2M-DTE,4JH2M-UTE
(M)MISPRINT

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 64.CLUTCH ASSY(KM4A)

. A)=4JH2E D)=4JH2-DTE
Fig.64.CLUTCH ASSY(KM4A) EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F=
- . - REF. LEV. PARTS NO. DESCRIPTION QTY I R
- 64 25 9F o 3(KM4A) ® ® © © & @
ig. 1 1 177073-03191  FAN 1 1
g CLUTCH ASSY (D=E31808) (E=E31808)
2 1 129473-81001___ CLUTCH ASSY. I=1.47 11 1 1 1 1
3 1 129473-81012  CLUTCH ASSY. I=2.14 T 1 1 1 1 2
4 1 129473-81022  CLUTCH ASSY. 1=2.63 11 1 1 3
5 1 129473-81032___ CLUTCH ASSY. 1=3.30 11 111 4
6 1 26106-080162  BOLT M 8X 16 PLATED 3 3
(D=E31808) (E=E31808)
7 1 26106-080162__ BOLT M 8X 16 PLATED 6 6 6 6 6
REFER 10 FIG.66 8 1 26106-100302  BOLT M10X 30 PLATED 8 8 8 8 8
’ 9 1 26226-100222  STUD M10X 22 PLATED 2 2 2 2 2
10 1 26716-100002  NUT 10 2 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 65.CLUTCH HOUSING

. Ay=4JH2E D)=4JH2-DTE
Fig.65.CLUTCH HOUSING (BrapTE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 6 I3 vFHr—R ® ® (© ® & @
Fig. CLUTCH HOUSING 1 1 777073-02550  HOUSING, CLUTCH 1 1 1 1 1
2 2 177099-02130 STRAIGHT PIN 2 2 2 2 2
3 2 177035-02920 PLUG M16X1.5,MAGNET. 101 1 1 1
4 2 23414-160000 GASKET 16, ROUND 1T 1 1 1 1
5 1 177073-02050 FLANGE 101 1 1 1
6 1 177088-02120 COVER, SIDE 11 1 1 1
7 1 177073-02151 COVER T 1 1 1 1
8 1 177075-02150 SHIM SET 2 2 2 2 2
9 1 177095-02150 SHIM 101 1 1 1
10 1 177073-02251 CASE, STRAINER T 1 1 1 1
1 1 177090-02250 SHIM SET 101 1 1 1
12 1 177073-02261 STRAINER 11 1 1 1
13 1 177073-02300 SHIM 101 1 1 1
14 1 177090-02310 SHIM 2 2 2 2 2
15 1 177073-02430 LABEL 101 1 1 1
16 1 177074-02450 GAUGE,OIL 101 1 1 1
20 1 26106-100302 BOLT M10X 30 PLATED 8 8 8 8 8
21 1 22287-080000 LOCKING WASHER 12 12 12 12 12
2 1 22287-100000 WASHER 10 s 8 8 8 8
23 1 26450-080202 BOLT M 8X 20 6 6 6 6 6
24 1 24311-000180 O-RING 1A P-18.0 101 1 1 1
25 1 24321-000400 O-RING 1A G-40.0 101 1 1 1
26 1 24341-000800 O-RING 1A S-80.0 101 1 1 1
27 1 24413-355208 SEAL, OIL 11 1 1 1
28 1 24421-284008 SEAL TC28 40 08, OIL 1T 01 1 1 1
29 1 24421-486209 OIL SEAL TC486209 1 1 1 1 1
30 1 26016-080302 BOLT M 8X 30 2 2 2 2 2
31 1 26106-080252 BOLT M 8X 25 PLATED 12 12 12 12 12

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 66.INPUT SHAFT

. A)=4JH2E D)=4JH2-DTE
Fig.66.INPUT SHAFT EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig.66 NI W ® © © 6 6
1 1 177073-03010  INPUT SHAFT 11 1 1 1
AR 2 1 177073-03030  GEAR Z=39 101 1 1 1
N 3 1 177073-03040___ PLATE 11 1 11
6 1 177073-03090  SPRING 2 2 2 2 2
7 1 177073-03100  PLATE 1011 11
8 1 177073-03110___ LOCK NUT 11 11 1
9 1 177073-03140  SEAL 1 01 1 1 1
10 1 177090-03500  DISC, DAMPER 101 1 1 1
u 1 194454-25770__ BALL BEARING 2 2 2 2 2
12 1 22252-000620  CIRCLIP 62(H) 101 1 1 1
13 1 24141-302050  ROLLER BEARING 1011 11
14 1 24142-302070___ BEARING 11 11 1
15 1 24311-000350  O-RING 1A P-35.0 11 1 1 1
16 1 177073-03191  FAN 101 1 1 1 1
17 1 26106-080162  BOLT M 8X 16 PLATED 66 6 6 6 1

Remarks

1) THIS PART IS STANDARD PART FOR
YANMAR MODEL 4JH2-DTBE AND
4JH2-UTBE BUT OPTIONAL FOR OTHER

MODELS.
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512

Fig.67.CLUTCH SHAFT

. CIvFSH
Fig. 6 CLUTCH SHAFT

REFER T0 FIG.65

REFER TO FIG.65

YOOR3512 67.CLUTCH SHAFT
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 177073-03151 SHAFT, CLUTCH 1 1 1 1 1
2 1 177073-03170 CONE, DRIVE 1 1 1 1 1
3 1 177073-03201 GEAR Z=41 1 1 1 1 1
4 1 177073-03231 GEAR Z=45 1 1 1 1 1
5A 1 177073-03250 GEAR Z=22 1=3.30 1 1 1 1 1 4
5B 1 177073-03260 GEAR Z=26 1=2.63 1 1 1 1 3
5C 1 177073-03270 GEAR Z=30 1=2.14 1 1 1 1 1 2
5D 1 177073-03280 GEAR Z=38 1=1.47 1 1 1 1 1 1
6 1 177088-03272 NUT 2 2 2 2 2
7 1 177073-03290 KEY 1 1 1 1 1
8 1 177088-03290 PIN 4D-22L 1 1 1 1 1
9 1 177073-03300 COLLAR 2 2 2 2 2
10 1 177073-03320 COLLAR 2 2 2 2 2
11 1 177073-03340 RETAINER 2 2 2 2 2
12 1 177088-03540 SPRING 2 2 2 2 2
13 1 24141-303050 BEARING 2 2 2 2 2
14 1 24161-323717 NEEDLE BEARING 2 2 2 2 2
15 1 24163-282170 RASE, INNER 2 2 2 2 2
16 1 24164-000282 CIRCLIP 28 2 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.68.COUNTER SHAFT

o Faghsy
Flg-68 COUNTER SHAFT

Yoor3512 68.COUNTER SHAFT
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 177088-03272 NUT 1 1 1 1 1

2 1 177073-03351 SHAFT, IDLE GEAR 1 1 1 1 1

3 1 177073-03372 GEAR Z=31 1 1 1 1 1

4 1 177073-03380 WASHER 1 1 1 1 1

5 1 24141-303040 TAPER-ROLLER BEARING 1 1 1 1 1

6 1 24141-323050 BEARING 1 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.69.0UT PUT SHAFT

' Fig.6

AL Yars
OUTPUT SHAFT

REFER TO FIG.65

REFER TO FIG.65

YOOR3512 69.0UT PUT SHAFT
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 177073-03500 COUPLING 1 1 1 1 1
2A 1 177073-03600 SHAFT,W/GEAR Z=69 1 1 1 1 1 4
2B 1 177073-03610 SHAFT,W/GEAR Z=65 1 1 1 1 3
2c 1 177073-03620 SHAFT,W/GEAR Z=61 1 1 1 1 1 2
2D 1 177073-03630 SHAFT,W/GEAR Z=53 1 1 1 1 1 1
3 1 177090-03760 NUT 1 1 1 1 1
4 1 24141-303070 ROLLER BEARING 1 1 1 1 1
5 1 24143-303070 TAPER-ROLLER BEARING 1 1 1 1 1
6 1 24311-000300 O-RING 1A P-30.0 1 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 70.LUB. OIL COOLER

. A)=4JH2E D)=4JH2-DTE
Fig.70.LUB. OIL COOLER EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
7 LO 7 — 5 ®w B () ® © @
. 1 1 177073-02300 SHIM T 1 1 1 1
Fig. LLUB. OIL. COOLER > 1 177073003  BODY, COOLER DL
3 1 177073-04050 PIPE 1 01 1 1 1
" 4 1 177073-04060 PIPE 101 1 1 1
5 1 177073-04080 COVER 101 1 1 1
6 1 1C6220-32280  SPRING,STOPPER PIN 1 01 1 1 1
7 1 128695-44090 COCK PT1/8 101 1 1 1
8 1 22287-080000 LOCKING WASHER 2 2 2 2 2
9 1 24311-000350 O-RING 1A P-35.0 2 2 2 2 2
10 1 24311-000440 O-RING 1A P-44.0 2 2 2 2 2
11 1 26106-080402 BOLT M 8X 40 PLATED 2 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 71.CONTROL DEVICE

: (A)=4JH2E (D)=4JH2-DTE
FIg.?l.CONTROL DEVICE (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 7 1 VoY gF @ ® © ©® ©® @

Flg. CONTROL DEVICE 1 1 177073-06200 PIVOT 11 1 1 1
2 1 177088-06340  SHAFT ASSY 101 111

4 2 196322-06610 PIN 5X18 11 11 1

5 2 22351-020012 SPRING PIN 2X 12 1 01 1 1 1

6 1 177088-06360 BOLT 11 1 1 1

7 1 177088-06370__ SPRING 1111 1

8 1 177088-06380  SHIM SET T 1 1 1 1

9 1 177088-06390  SHIFTER 101 111

10 1 177088-06400 LEVER 11 11 1

1 1 22137-060000  WASHER 6, POLISHED T 1 1 1 1

12 1 22417-200120  COTTER PIN 2.0X12 11 1 1 1

13 1 26106-080252 BOLT M 8X 25 PLATED 11 1 11

14 1 177073-06600  STAY T 1 1 1 1

15 1 22217-050000  SPRING WASHER 5 2 2 2 2 2

16 1 26557-050162___ SCREW M 5X 16 2 2 2 2 2

17 1 26716-050002 NUT M 5 2 2 2 2 2

! 18 1 41710-000410  CLAMP 11 1 1 1

‘REFER 70 FIG.65

REFER 70 FI6.65

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 72.TOOL(OPTIONAL)

. (A)=4JH2 (D)=4JH2-
Fig.72.TOOL(OPTIONAL) (Brariz-TE Eraiz.UTE®)
(C)=4JH2-HTE (F)=
7"/7]»{ any 7"(7]_ F 5 ./) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig.72 TOOL (OPTIONAL PART) w e © o6 6

177073-09010 TOOL
22312-040200 PARALLEL PIN 4X20

1
177073-09020  RENCH(TOOL)

177073-09030 TOOL
177075-09030 TOOL
177073-09050 SOCKET

N

177075-09050 CIRCLIP
177088-09150 TOOL, DRIVE

o ~N|lo o alw N e
B G N
N N R
N N R
N N R
N N R
N N R

o u|lh wN|E

(U

L

(
¢
(

Remarks
1) FOR TORQUE LIMITER
2) FOR CLUTCH SHAFT

3) FOR INPUT SHAFT & OUTPUT SHAFT
4) FOR OUTPUT SHAFT
5) FOR COUPLING,OUTPUT SHAFT

6) FOR CLUTCH SHAFT & IDLE GEAR SHAFT (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 YOoOR3512 73.CLUTCH ASSY(KBW20)

. (A)=4JH2E (D)=4JH2-DTE
F|g73CLUTCH ASSY(KBWZO) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F=
- . - REF. LEV. PARTS NO. DESCRIPTION QTY I R
- 77 vFL73i(KBW20) @ ® © ©® ©® @
|g. CLUTCH A SY 1 1 129472-81011 CLUTCH ASSY.(1=2.17) 11 1
S 2 1 129472-81021 CLUTCH ASSY.(1=2.62) 101 2
3 1 129472-81031 CLUTCH ASSY.(1=3.28) 1 3
4 1 22217-080000 SPRING WASHER 8 3 3
5 1 26106-080162 BOLT M 8X 16 PLATED 6 6
6 1 26106-080162 BOLT M 8X 16 PLATED 3 3
REFER TO FIG.75 7 1 26106-100302 BOLT M10X 30 PLATED 8 8
8 1 26226-100222 STUD M10X 22 PLATED 2 2
9 1 26716-100002 NUT 10 2 2

REFER TO FIG.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YoOorR3512 74.CLUTCH HOUSING

. A)=4JH2E D)=4JH2-DTE
Flg.74.CLUTCH HOUSING EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
- REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 74 229Fr—2 ®w ® © O ©® ¢

Fig. CLUTCH HOUSING 1 1 777075-02550  HOUSING ASSY, CLUTCH T 1
. . 3 2 177035-02920 PLUG M16X1.5,MAGNET. 11
4 2 23414-160021 GASKET 16 11

5 2 177099-02130 STRAIGHT PIN 2 2

6 2 26216-080222 STUD M 8X 22 PLATED 3 3

7 2 26366-080002 NUT M 8 3 3

8 2 22287-080000 LOCKING WASHER 3 3

9 1 177075-02041 FLANGE 11

10 1 26106-100302 BOLT M10X 30 PLATED 12 12

11 1 22287-100000 WASHER 10 12 12

16 12 1 177099-02081 COVER, SIDE 11

13 1 177099-02091 GASKET 11

14 1 26106-080252 BOLT M 8X 25 PLATED 3 3

15 1 22287-080000 LOCKING WASHER 3 3

16 1 177095-02960 SEAL SB35 47 7, OIL 11

17 1 177090-02970 SEAL TC54 70 9, OIL 1 1

18 1 177095-02980 SEAL, OIL 11

19 1 177075-02150 SHIM SET 11

20 1 177075-02250 SHIM 11

10 1 21 1 177099-02450 DIPSTICK W/BREATHER 11
22 2 177099-02470 COVER 1 1

24 1 23414-160021 GASKET 16 1 1

inc.()~ 8

R4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512  75.INPUT SHAFT

. (M=4IH2E (D)=4JH2-DTE
Fig.75.INPUT SHAFT (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
— . REF. LEV. PARTS NO. DESCRIPTION QTY I R
- 7 5 ZayUavsy ®w ® © O ©® ©
Ig. INPUT SHAFT 1 1 17707503611  SHAFT, INPUT 11 1
2 1 177075-03011  SHAFT, INPUT 11 2
3 1 177075-03411  SHAFT,INPUT 1 3
4 1 24141-320070  ROLLER BEARING 2 2
5 1 177090-03500  DISC, DAMPER 11
6 1 177075-03510___ FAN 11 4
7 1 177073-03191  FAN 1 1
8 1 26106-080162  BOLT M 8X 16 PLATED 6 6
9 1 22217-080000_  SPRING WASHER 8 33 4
10 1 26106-080162  BOLT M 8X 16 PLATED 3 3 4

REFER 10 FIG.73

PIRYFagEL T

OPTIONAL PART

REFER T0 FIG.74

Remarks

1) OPTIONAL PART

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3512 76.COUNTER SHAFT
. (A)=4JH2E (D)=4JH2-DTE
FIg.?G.COU NTER SHAFT (B)=4JH2-TE (E)=4JH2-UTE(B)

(C)=4JH2-HTE (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

777075-03021 SHAFT ASSY, COUNTER
177075-03300 GEAR
177075-03311 SHAFT

. 7 9’.1.-71]~/:/'7 ®w ® © ® ©& @
Fig.

24311-000180 O-RING 1A P-18.0
177075-03320 WASHER
22242-000220 CIRCLIP 22

~Nlo o sl N ek
Niv DN N R
NGRS
NGRS

24161-222916 NEEDLE BEARING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 77.0UTPUT SHAFT

. A)=4JH2E D)=4JH2-DTE
FIg.??.OUTPUT SHAFT EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
" REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 7 I EVE¥ @ ® © O ©® @

Fig. OUTPUT SHAFT 1 1 17707503020  SHAFT, THRUST 11
2 1 177075-03040 PLATE ASSY, DRIVING 11
4 2 177095-03030 PARALLEL PIN 33
5 2 177095-03040 PARALLEL PIN 3 3
6 1 177090-03230 KEY 2 2
7 1 177095-03190 PIN 3 3
8 1 177095-03200 SPRING 3 3
9 1 177075-03250 RETAINER 22
10 1 177075-03220 RING 1 1
11 1 24190-120001 BALL 3/8,STEEL 6 6
12 1 177095-03210 SPRING, RETURN 3 3

13 1 177075-03630 GEAR 7=52 11 1

14 1 177075-03100 GEAR 11 2

15 1 177075-03430 GEAR 1 3
16 1 177075-03110 GEAR 1 1
17 1 177075-03960 SPRING 4 4
18 1 177075-03280 CIRCLIP 2 2
19 1 177075-03130 RETAINER 2 2
20 1 177075-03880 DISK, FRICTION 12 12
21 1 177020-03380 PLATE, STEEL 10 10
22 1 177075-03160 SPACER 11
23 1 177075-03170 SPACER 11
24 1 177075-03270 COLLAR 2 2
25 1 177075-03550 COUPLING 11
26 1 24311-000350 0O-RING 1A P-35.0 101
27 1 177075-03540 NUT 11
28 1 24161-455017 NEEDLE BEARING 4 4
29 1 177075-03470 RACE, INNER 2 2
30 1 24141-302080 ROLLER BEARING 2 2
31 1 177075-03800 SHIM 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.78.CONTROL DEVICE

JyryangvynF
Fig.78 CONTROL DEVICE

REFER T0 FIG.74

REFER 10 FiG.74

Yoor3512 78.CONTROL DEVICE
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 177075-06011 FORK ASSY, SHIFT 1 1

3 2 177095-06070 BEARING, SHIFT FORK 2 2

4 1 177075-06040 BAR, SHIFT 1 1

5 1 177095-06030 CAM, SHIFT 1 1

6 1 177095-06050 PIN 1 1

7 1 177095-06140 CIRCLIP 1 1

8 1 177095-03200 SPRING 1 1

9 1 177095-06060 SPRING 1 1

10 1 177075-06050 LEVER 1 1

1 1 26106-080252 BOLT M 8X 25 PLATED 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512  79.TOOL(OPTIONAL)

. (A)=4JH2E (D)=4JH2-DTE
Flg.79.TOOL(OPT|ONAL) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

_ Tohq4ai(x7var) W ® © O ©® @
F'g-7 9 TOOL.(OPTIONAL PART)

177075-09030 TOOL
177075-09040 TOOL

1 1 777075-09500  TOOLS ASSY 101
2 2 177095-09070  REPLACER 101
3 2 ___177075-09050___ CIRCLIP 11
1 4 2 177075-09010  SPACER 101
A 5 2 177075-09020  SOCKET 11
6 2 1 1
7 2 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  80.CLUTCH ASSY(KBW21)

Fig.80.CLUTCH ASSY(KBW?21)

(A)=4JH2E
(B)=4JH2-TE
(C)=4JH2-HTE

(D)=4JH2-DTE
(E)=4JH2-UTE(B)

(F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
7 e %\‘ 7 > KBWZI @ ® © © ® ©
. 7 / / -~ 1 1 129474-81011 CULTCH ASSY 1=2.17 1 1 1
F l g 2 1 129474-81021 CLUTCH CMP 1 2
. C L U T C H A S S Y 3 1 26106-080162 BOLT M 8X 16 PLATED 6 6
4 1 26106-100302 BOLT M10X 30 PLATED 8 8
5 1 26226-100222 STUD M10X 22 PLATED 2 2
6 1 26716-100002 NUT 10 2 2

REFER TO FI1G. 82

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 81.CLUTCH HOUSING

. A)=4JH2E D)=4JH2-DTE
Fig.81.CLUTCH HOUSING EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=43H2-HTE (F)=
- REF. LEV. PARTS NO. DESCRIPTION QTY I R

) 8 D72 9Fr—2A @ ® © ® ©® ©
Fig. CLUTCH HOUSING 1 1 777075-02550  HOUSING ASSY, CLUTCH 11
3 2 177035-02920  PLUG M16X1.5MAGNET. 11
4 2 23414-160021___ GASKET 16 11
5 2 177099-02130  STRAIGHT PIN 2 2
6 2 26216-080222  STUD M 8X 22 PLATED 3 3
7 2 26366-080002__ NUT M8 33
8 2 22287-080000  LOCKING WASHER 3 3
9 1 177075-02050  FRANGE 11
10 1 26106-100302___ BOLT M10X 30 PLATED 12 12
1 1 22287-100000  WASHER 10 12 12
15 12 1 177099-02091  GASKET 101
13 1 26106-080252___ BOLT M 8X 25 PLATED 3 3
14 1 22287-080000  LOCKING WASHER 3 3
15 1 177095-02960  SEAL SB3547 7, OIL 11
16 1 177090-02970___ SEAL TC54 70 9, OIL 11
17 1 177095-02980  SEAL, OIL 11
18 1 177075-02150  SHIM SET 101
_ 19 1 177075-02250___ SHIM 11
10 N 20 1 177099-02450  DIPSTICK W/BREATHER 101
2 2 177099-02470  COVER 11
3 1 23414-160021___ GASKET 16 11
24 1 777075-04800  COOLER ASSY. 11
% 2 177075-04050  JOINT, PIPE 2 2
2 2 128695-44090___ COCK PT1/8 11
28 2 23884-160002  PLUG 16 1 1
2 2 23414-160021  GASKET 16 11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.82.INPUT SHAFT

Fig. 82

ZawoUavsy
INPUT SHAFT

REFER TO FIG.81

YOOR3512

82.INPUT SHAFT

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®»n ® (€ O B ©

1 1 177075-03621 INPUT SHAFT 12.17 1 1 1

2 1 177075-03031 INPUT SHAFT 12.62 1 2

3 1 24141-320070 ROLLER BEARING 2 2

4 1 177090-03500 DISC, DAMPER 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.83.COUNTER SHAFT

. 8 Faohrey
Fig. COUNTER SHAFT

REFER TO FIG.8 1

o
—_——t N

Yoor3512 83.COUNTER SHAFT
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 777075-03021 SHAFT ASSY, COUNTER 1 1

2 2 177075-03300 GEAR 1 1

3 2 177075-03311 SHAFT 1 1

4 2 24311-000180 O-RING 1A P-18.0 1 1

5 2 177075-03320 WASHER 2 2

6 2 22242-000220 CIRCLIP 22 1 1

7 2 24161-222916 NEEDLE BEARING 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOOR3512 84.OUTPUT SHAFT

. A)=4JH2E D)=4JH2-DTE
Fig.84.OUTPUT SHAFT EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
e REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig.84 gJTIF))S_'? S/H7AFT »n ® (€ (O B (F
1 1 177075-03020 SHAFT, THRUST 1 1
2 1 177075-03040 PLATE ASSY, DRIVING 1 1
6 1 4 2 177095-03030 PARALLEL PIN 3 3
5 2 177095-03040 PARALLEL PIN 3 3
6 1 177090-03230 KEY 2 2
7 1 177095-03190 PIN 3 3
8 1 177095-03200 SPRING 3 3
9 1 177075-03250 RETAINER 2 2
10 1 177075-03220 RING 1 1
1 1 24190-120000 BALL 3/8 6 6
12 1 177095-03210 SPRING, RETURN 3 3
13 1 177075-03640 GEAR 752 12.17 1 1 1
14 1 177075-03090 GEAR Z55 12.62 1 2
15 1 177075-03800 SHIM 2 2
16 1 177075-03110 GEAR 1 1
17 1 177075-03960 SPRING 4 4
18 1 177075-03280 CIRCLIP 2 2
19 1 177075-03130 RETAINER 2 2
20 1 177075-03880 DISK, FRICTION 2 12
21 1 177020-03380 PLATE, STEEL 10 10
22 1 177075-03160 SPACER 1 1
23 1 177075-03170 SPACER 1 1
24 1 177075-03270 COLLAR 2 2
25 1 177075-03550 COUPLING 1 1
26 1 24311-000350 O-RING 1A P-35.0 1 1
27 1 177075-03540 NUT 1 1
28 1 24161-455017 NEEDLE BEARING 4 4
29 1 177075-03470 RACE, INNER 2 2
30 1 24141-302080 ROLLER BEARING 2 2

25 26 27

REFER TO FIG.81

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 85.CONTROL DEVICE

Fig.85.CONTROL DEVICE

o angInF
Fig-85 CONTROL. DEVICE

REFER TO FIG.81

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 177075-06011 FORK ASSY, SHIFT 1 1

3 2 177095-06070 BEARING, SHIFT FORK 2 2

4 1 177075-06040 BAR, SHIFT 1 1

5 1 177095-06030 CAM, SHIFT 1 1

6 1 177095-06050 PIN 1 1

7 1 177095-06140 CIRCLIP 1 1

8 1 177095-03200 SPRING 1 1

9 1 177095-06060 SPRING 1 1

10 1 177075-06050 LEVER 1 1

1 1 26106-080252 BOLT M 8X 25 PLATED 1 1

REFER T0 FIG.81

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.86. TOOL(OPTIONAL)

86

Tohq4AY T (A Tav)
TOOL (OPTIONAL PART)

YOooR3512 86.TOOL(OPTIONAL)

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 777075-09500 TOOLS ASSY 1 1

2 2 177095-09070 REPLACER 1 1

3 2 177075-09050 CIRCLIP 1 1

4 2 177075-09010 SPACER 1 1

5 2 177075-09020 SOCKET 1 1

6 2 177075-09030 TOOL 1 1

7 2 177075-09040 TOOL 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512

Fig.87.CLUTCH ASSY(KM3P2)

, 25 vF o3 (KM3P2)
F'g-87 CLUTCH ASSY

REFER T0 FIG.89

YOOR3512 87.CLUTCH ASSY(KM3P2)
(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129570-81010 CLUTCH CMP 1 1
2 1 129570-81020 CLUTCH CMP 1 2
3 1 26106-080162 BOLT M 8X 16 PLATED 6
4 1 26106-100302 BOLT M10X 30 PLATED 10

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 88.CLUTCH HOUSING

. A)=4JH2E D)=4JH2-DTE
Fig.88.CLUTCH HOUSING (BrapTE BraiHz UTE(E)
(C)=4JH2-HTE (F)=
—_ . REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 27 vFir—X ®w ® © ©® ©® O

Fig. CLUTCH HOUSING 1 1 177070-02012  HOUSING, CLUTCH 1
~ 2 1 17708802120  COVER, SIDE 1

3 1 24321-000400___ O-RING 1A G-40.0 1

4 1 26016-080302  BOLT M 8X 30 2

5 1 22312100160  PARALLEL PIN 10X16 2

6 1 17708802350 SHIM SET 1

7 1 17707002080  FLANGE 1

8 1 26016-080252  BOLT M 8X 25 8

9 1 17708802300 SHIM SET 1

10 1 177088-02451  DIPSTICK, LUB. OIL 1

1 1 24311-000180  O-RING 1A P-18.0 1

12 1 17708802950 SEAL SC25 40 8, OIL 1

13 1 177088-02961  SEAL MHSA34 44 8,0IL 1

14 1 24421284008  SEAL TC28 40 08, OIL 1

15 1 23887-100002___ PLUG 10 1

16 1 23414-100000  GASKET 10, ROUND 1

REFER 10 FIG.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512  89.INPUT SHAFT & COUNTER SHAFT
(A)=4JH2E (D)=4JH2-DTE

Fig.89.INPUT SHAFT & COUNTER SHAFT (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 89 Za)aslo&Farhr2o ® ® © © © @

Fig. INPUT SHAFT & COUNTER SHAFT 1 1 17708803400  ROLLER BERING 2

2 1 177070-03031 SHAFT, INPUT 1=2.36 1 1

3 1 177070-03011 SHAFT, INPUT |1=2.61 1 2
4 1 177070-03520 DISC, DAMPER 1
5 1 177070-03302 SHAFT, IDLE GEAR 1
6 1 177088-03311 GEAR (Z=26), IDLE 1
7 1 177088-03331 NEEDLE BERG.#K162213 2
8 1 177088-03341 WASHER, THRUST 1
9 1 24341-000120 0O-RING 1A S-12.0 1
10 1 177073-03191 FAN 1
11 1 26106-080162 BOLT M 8X 16 PLATED 6

REFER TO FIG.8 8

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 Yoor3512 90.OUTPUT SHAFT

. A)y=4JH2E D)=4JH2-DTE
Fig.90.OUTPUT SHAFT EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 9 A4 Y=as2s @ ® © ©® ©® @
Fig. OUTPUT SHAFT 1 1 177070-03041 _ SHAFT,OUTPUT 1
2 1 177070-03071 CONE,DRIVE 1
3 1 177070-03131 GEAR,FORWARD 59 1 1
4 1 177070-03112 GEAR,FORWARD 60 1 2
5 1 26106-080452 BOLT M 8X 45 PLATED 6
6 1 177070-03112 GEAR,FORWARD 60 1
7 1 177070-03190 RACE, BEARING INNER 2
8 1 177070-03200 NEEDLE BEARING 2
9 1 177070-03231 COLLAR (A), THRUST 2
10 1 177070-03250 COLLAR (B), THRUST 2
11 1 177088-03272 NUT 1
12 1 177073-03340 RETAINER 2
13 1 24311-000210 0O-RING 1A P-21.0 1
14 1 24141-302050 ROLLER BEARING 2
15 1 177088-03290 PIN 4D-22L 1
16 1 177088-03280 COLLAR 32D-45T 1
17 1 177088-03540 SPRING 2
18 1 104214-83980 COUPLING (20), SLIT 1 3
19 1 26106-100222 BOLT M10X 22 PLATED 4 3
20 1 26450-080302 BOLT M 8X 30 4 3
21 1 177040-03080 DISC, FRICTION 5
22 1 177090-03090 PLATE, STEEL 6
23 1 177070-03651 HOLDER 1
24 1 177070-03660 COUPLING 1
25 1 177070-03670 HOUSING 1
26 1 177070-03681 COVER 1
27 1 177070-03691 SPRING 2
28 1 177070-03700 SHIM SET 1
32 1 177070-03741 SPACER 1
33 1 177070-03750 LOCK NUT 1
34 1 22190-080000 SEAL WASHER 8(BOLT) 6
35 1 24311-000340 O-RING 1A P-34.0 2
36 1 24341-001050 O-RING 1A S-105.0 2

PORYFATELTEL
OPTIONAL PART

Remarks

3) OPTIONAL PART _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR3512 Yoor3512 91.CONTROL DEVICE

. A)=4JH2E D)=4JH2-DTE
Fig.91.CONTROL DEVICE EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
.. REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 9] Vol anvyoF ® ® © © ©® @

Fig. CONTROL DEVICE 1 1 177088-06340  SHAFT ASSY 1
3 2 106322-06610  PIN 5X18 1

4 2 22351020012 SPRING PIN 2X 12 1

5 1 177088-06360  BOLT 1

REFER T0 FI0.88 6 1 17708806370  SPRING 1

7 1 177088-06380___ SHIM SET 1

© 1 177088-06330  SHIFTER 1

13 1 177088-06400  LEVER 1

14 1 26106080252 BOLT M 8X 25 PLATED 1

5 1 41710-001300  JOINT 1

16 1 177070-06610  STAY 1

17 1 22217-050000___SPRING WASHER 5 2

18 1 26557-050162  SCREW M 5X 16 2

19 1 26716050002  NUT M5 2

2 1 41710000410 CLAMP 1

18

REFER TO FIG.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR3512 YOoOR3512  92.TOOL(OPTIONAL)

. A)y=4JH2E D)=4JH2-DTE
FIg.92.TOOL(OPT|ONAL) EB;:4JH2-TE EE)):4JH2-UTE(B)
(C)=4JH2-HTE (F)=
. " o REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 92 TohnAaAg G (AT ax) ® ® © © © @
Fig. TOOL(OPTIONAL. PART) 1 1 177088:09010  TOOLS ASSY 1
2 2 177088-09020 TOOL A 1
3 2 177088-09030 TOOL B 1
4 2 177088-09040 BRACKET 1
5 2 177088-09050 RETAINER 1
6 2 177088-09060 PIN 1
7 2 177088-09070 PLATE 2
8 8 2 177088-09080 BOLT ASSY 1
13 2 9 3 177088-09090 BOLT 1
10 3 26736-100002 NUT M10 1
11 2 22487-060240 PIN 6X 24 3
12 2 22417-160120 COTTER PIN 1.6X12 4
13 2 26646-040352 WING BOLT 1
| 14 1 17708809150  TOOL, DRIVE 1
15 1 177070-09030 SOCKET 1

b b
!’ P N

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



